DYNAPAC
CP221

SPARE PARTS
CATALOGUE

SCP221-3EN2

@)

DynNAapac
Box 504, SE-371 23 Karlskrona, Sweden






DyYynNAapPpac

Pneumatic Tire Roller
CP221

Spare Parts Catalogue
SCP221-3EN2

Valid from roller serial number:
*22620600% - *22620607*

Diesel engines:
CUMMINS 4B4.5 - 99C

Published catalogue issues valid for these rollers:

Catalogue Issue date Valid for serial numbers
SCP221-3ENT 2004-03 Replaced by SCP221-3EN2
SCP221-3EN2 2004-11 See above

We reserve the right to change specifications without notice.
Printed in Sweden.



DynNAaPpaAc

RESERVDELSBESTALLNING

Foljande uppgifter ska lamnas vid bestéllning av reserv-
delar for att undvika leveransfel:

1. Maskintyp.

Véltensserienummer.

Antal av 6nskad reservdel.
Reserdelensartikelnummer.
Reservdelensbendmning.

Mattuppgifter vid bestéllning av metervara.

o wn

ERSATZTEILBESTELLUNG

ZurVermeidungvon Fehllieferungen sind bei der Bestel-
lung von Ersatzteilen folgende Angaben zu machen:

1. Maschinentyp.

Herstellungsnummer.

Bestellmenge. (Quantity)

Ersatzteilnummer. (Part N°)

Ersatzteilbenennung. (Denomination)

Massangaben bei Bestellung von Meterware.

o wN

PEDIDO DE RECAMBIOS

Para evitar errores en las entregas, deberadn indicarse los
siguientes datos al hacer un pedido de recambios:

1. Tipodemaquina.

Nudmero de serie.

Cantidad de piezas deseadas. (Quantity)
Numerodearticulo de la piezade recambio. (Part N°)
Denominacion de la pieza. (Denomination)
Indiquese la medida al solicitar un articulo que se
expide por metros.

ogrwWdN

ORDERING SPARE PARTS

To avoid errors in delivery, please give the following
information when ordering spare parts:

1. Typeofmachine.

Roller serial number.

Quantity required.

Partnumber.

Partsdenomination.

Dimensionswhen ordering per length.

Sk~ wnN

ORDINI DI RICAMBI

Perevitareerrorinelle consegne di ricambi, Vi preghiamo
di comunicarci le seguenti informazioni al momento dell
‘ordinazione:

1. Tipodimacchina.

Numero di serie della macchina.

Quantita dei pezzi desiderati. (Quantity)

Numero di codice del pezzo. (Part N°)

Descrizione del pezzo di ricambio. (Denomination)
Misura, in caso di ordine per metro.

Sk~ wnN

COMMANDE DE PIECES DE RECHANGE

Les indications suivantes doivent étre fournies lors de la
commande de piéces de rechange, afin d'éviter toute erreur
de livraison:

1. Typede machine.

Numeéro de série.

Quantité désirée de piece de rechange. (Quantity)
Numéro de la piéce de rechange. (Part N°)
Dénomination de lapiéce de rechange. (Denomination)
Longueur en cas de commande au metre.

SuorwWN

YOUR AGENT/DEALER:




DynNAaAaPaAc

The text pages is structured as the
picture on the right.

1.  This is the remarks for
specific items and the descriptions
of the remarks is at the bottom of
the parts list.

2.  Parts indicated by a dot and
moved to the right are included
when buying the assembled unit
above.

3. Spare parts and service code
for a specific part, mainly for
internal use at Dynapac. "A" =
Service part, "B" = Fast moving
part, ""C" = Suggested exchanged

part and "D" = Regular spare part.

Text pages

III

DYNAPacC
Cooling system Metso Dynapac AB
Ref. No. PartNo. Rem. Qty  Description Code
1 223047 1 Water cooler @ C
2 935852 1 .Radiator cap D
3 935851 @ 1 .Cock
4 373263 A 1 Radiator hose D
5 313009 6 Clamp
6 205058 B 1XL Rubber clotch
7 373261 C 1 Radiator hose D
8 1 Oil cooler D
9 223289 1 Plate
10 902166 D 1XL Edge trim
11 223287 E 1 Holder
12 223288 F 1 Holder
13 908168 1 Fan guard
14 908170 1 Fan shroud
15 908171 2 Mounting bar
16 908169 1 Fan guard
17 500021 14 Screw
18 902286 14 Nut
19 600006 14 Washer
20 313102 2 Cable strap
A) Upper
@B) L=060MM
C) Lower
D) L=2280MM
E} Left
F) Right

Changes

PARTS SERVICE

INFO INFO GROUP

PAGE NOTES

Notes




IV

Notes




DynNAapPpac

PARMETIKETT

For att undvika fel vid reservdelsbestéllning finns har
nedan tva etiketter som passarifickorna pa parmarnas
ryggar. Pa dessa kan man se fran vilket valtnummer av
aktuell maskin reservdelskatalogen géller. Gor s& hér:
1. Tagdennasidaurparmen.

2. Klipp ut etiketten till VANSTER (1) och séttin deni
fickan pd DENNA parmens rygg.

3. Finns det en etikett till HOGER (2), kan denna an-
vandas pa parmen for FOREGAENDE utgava av
dennakatalog.

4. Kastadetta papper.

KATALOG-BESCHRIFTUNG

Zur Vermeidung von Fehlen bei der Ersatzteilbestellung
benutzen Sie bitte die unteren Beschriftungen, um die
Kataloge auf der Riickseite zu kennzeichen. Auf der
Beschriftung ist angegaben, flar welche
Maschinennummern der jeweilige Katalog giltig ist.
Ablauf:

1. Nehmen Sie dieses Blatt aus dem Katalog.

2. Schneiden Sie die LINKE Beschriftung (1) aus. Schie-
ben Sie die Beschriftung in die tasche auf DEM
Katalogricke.

3. Solltedie Beschriftungunten RECHTS (2) mitgeliefert
werden, kennzeichen Sie damit bitte die ALTERE
Ausflihrung dieses Kataloges.

4. Den Rest dieses Blattes bitte vernichten.

ETIQUETA PARA LA CARPETA

Paraevitarerrores al pedir repuestos utilicen las etiquetas
abajo descritas para identificar los catalogos en la parte
trasera de la carpeta. En la etiqueta se ven los numeros
dereferenciadelaserie paralacual es valido el catalogo.
Instrucciones:

1. Quitar esta pagina de la carpeta.

2. CortalaetiquetalZQUIERDA (1)y ponerlaest ESTA
carpeta en la parte trasera.

3. Sihayunaetiquetaenlaparte DERECHA (2) se puede
utilizar en la carpeta para el catalogo que PRECEDE a
esta.

4. Tirarestahoja.

CP221

| Catalogue SCP221-3EN2
| Valid from serial number:
| *¥22620600*% - ¥22620607*

BINDER LABEL

Toavoid errors when ordering spare parts use the labels

below to identify the catalogues on the back of the

binder. The label contain the serial number range for

which the catalogue is valid. Do like this:

1. Remove this page from the binder.

2. Cutoutthe LEFT label (1) and putiton THIS binders
back.

3. Ifthereis alabeltothe RIGHT (2), it can be used on
thebinder for PRECEDING issue of this catalogue.

4. Throw away this paper.

ETICHETTAPOSTASULRACCOGLITORE

Perevitare erroriquando ordinate pezzi diricambio, usate
le etichette in calce che servono ad identificare i cataloghi
sul retro del raccoglitore. L'etichetta indica il numero di
matricoladelle maccine prese in considerazione nel catalo-
go.

1. Rimuovete questa paginadalraccoglitore.

2. Ritagliate I'etichettapostaa SINISTRA (1) e ponetela
sul retro DEL raccoglitore.

3. Se trovate anche un'etichetta sulla DESTRA (2),
ritagliatela e ponetela sul raccoglitore relativo alla
PRECEDENTE edizione del catalogo.

4. Distruggete questofoglio.

ETIQUETAGE DU CATALOGUE

Afin d'éviter des erreurs lors de commandes de pieces de
rechange, nous vous conseillons d'apposer les marquages
ci-dessous a l'arriere du classeur, pour identifier les catalo-
gues. Ce marquage indique les numéros de série pour
lesquels le catalogue estadapté. Il convientde procéder de
lafagonsuivante:

1. Retirez cette page du classeur.

2. Découpezl'étiquette de GAUCHE (1), etapposez-laa
I'arriere de CE catalogue.

3. Siil y a une étiquette a DROITE (2), vous pourrez
I'apposer surle classeur de I'edition PRECEDENTE du
catalogue.

4. Détruire cettafeuille.






DYNAaPagL Dynapac Compaction Equipment AB

TABLE OF CONTENTS Page
CP221 SN 22620600 - 22620607 2
Frame - 4
Handrail and coverplate - __________ ... 6
Frameandhood _______ ... 8
Rearcover - _ __ ____ ________ _ _ _______________ 10
Frontscrapers ____________________ _______ __ _ _ _ _______________ 12
Rearscrapers ______________ ____________ ___________________. 14
Front scrapers and mat Option _____________________________________________ 16
Rear scrapers and mat Option - ___________________________________________ 18
Sprinkler system _________________________ 20
Coverassy ______ L ______ 24
Suspension 26
Steering link _____ ... 28
Frontsuspension _______________________________________________________ 30
Rear suspension ________________________________ _______________________. 32
259219 Brake - - 34
195176 Chain protector - _____________________ 36
Wheel - ___________________ 38
Wheel with Bridgestone tyre - __________________________________________ 40
Wheel with Michelintyre - ______________________________________________ 42
Wheel with Firestone tyre - _____________________________________________ 44
Pneumatic circuit diagram Option - ________________________________________ 46
AirontherunOption ______ ... 48
Diagram brake circuit - __________________________________________________ 52
191533 Brakevalve,Varga - _ ... 54
Brake circuit - ___________________________ 56
Compressorassembly ___________________________________________________ 60
380475 Compressor Knorr-Bremse LP4850 - - ______________________________ 62
Parking brake circuit - ____________________________________________________ 64
384571 Brake chamber ___ ... 66
Parking brake - _______________________________________ 68
384572 Caliperdiscbrake - ____________________________________________________ 70
Master cylinder - ____________________ __ _____ o ____ 72
Engine 74
Engine Cummins - ______ ... 76
Cooling system - _____________________ 78
Aircleaner ___________________ 80
Fuelsystem ____ ... 82
Muffler - ___________________ 84
Transmission 86
Transmission ________________________ 88
Converterhousing - - _______________________ . ______ 90
Caseandrearcover ___________________________________________________ 92
Turbineshaft - _ ... 94
Driveplate - - - - ______________________ 96
Torque converter __ _____ _ __ __ __ _ _ __ __ _ _ _ _________________ 98
Gear - _____ 100
Auxiliary pump drive ______________ o ____________ 102
Pump drive - _______________________ 104
Forwardshaft - - ______________________________ 106
Reverse and 2ndshaft - ______ .. 108
Reverseidler - _________________________________ 110
Lowspeedshaft - ___________________________________________________ 112

TC 1



DYNAaPagL Dynapac Compaction Equipment AB

TABLE OF CONTENTS Page
Outputand 3rdshaft - ________________________________________________ 114
Chargingpump and filter -~ _______ .. 116
Controlvalve - _________________ ____ 118

240647 Control valve assembly - ____________________________________________. 120
Differential, Rockwell - 122

Cardan shaftassembly - ________________________________________________ 126

Cardan shaft, Albarus - 128
Hydraulic system . 130
Steeringsystem - __________ 132

375455 Steeringvalve ________________________________________________ 134
Steering cylinder - ________________________ __ _ __ ____________ 136

376059 Steering cylinder __ .. 138
Electrical equipment 140
Electrical system ____________________________ _____ ___ ______________. 142
Hormassy - . 146

Lights - _________________ 148
Instrumentboard - _______ ... 150

Electrical equipment - __________________________________________________ 152

brivers platform ... 154
Throttle control - _________________________ 156

Forward and reverse control - _____________________________________________ 158

Pedal and brake valve - ________________________________________________ 160

195779 Brakevalve - _______________________ _ ___ o ______ 162
Instruction book holder - _____________________________________________ 164
Steeringassembly - ____________________________________________________ 166

375455 Steeringvalve ________________________________________________ 134
Safety belt, Only with rops Option - _________________________________________ 170

Seat assembly Witharmrests _____________________________________________ 172

Rops - 174
Seatcover _______________ 176

Decals = 178

Decals - - ________________ 180
Standard equipment 182
Standard equipment - ____ .. 184
Optional equipment 186

Tool equipment ____ ... 188

Canopy withglassfibre - __ . 190

Cab assembly mounting - - ____________________________________________ 192
SMVsign _________________ 194
Protectingcover ___ ... 196

TC 2






DyYnNarrac Dynapac Compaction Equipment AB
CP221 SN 22620600 - 22620607

CP221100

2 SCP221-3EN2



DynNAapac

CP221 SN 22620600 - 22620607

Ref. No. Part No. Rem. Qty Description

Dynapac Compaction Equipment AB

Code

10
20
30
40
50
60
70
80
90
91

Frame (Page4)

Suspension ( Page 26)

Engine ( Page 74)

Transmission ( Page 86)
Hydraulic system ( Page 130)
Electrical equipment ( Page 140)
Drivers platform ( Page 154 )
Decals (Page 178)

Standard equipment ( Page 182)
Optional equipment ( Page 186 )

SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Frame

4 SCP221-3EN2



DynNAapac

Frame

Ref. No. Part No. Rem. Qty Description

Dynapac Compaction Equipment AB

Code

10
20
30
50
60
70
80
90
100

Handrail and cover plate ( Page 6)
Frame and hood ( Page 8)

Rear cover ( Page 10)

Front scrapers ( Page 12)

Rear scrapers ( Page 14)

Front scrapers and mat Option ( Page 16)
Rear scrapers and mat Option ( Page 18)
Sprinkler system ( Page 20)

Cover assy (Page 24)

SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Handrail and cover plate

16844-1

6 SCP221-3EN2



DyYnNapac Dynapac Compaction Equipment AB
Handrail and cover plate
Ref. No. Part No. Rem. Qty Description Code
1 375078 1 Hand rail, right
2 375076 1 Hand rail, right
3 375074 2 Hand rail
4 375075 1 Hand rail, left
5 375077 1 Hand rail, left
6 500506 16 Screw
7 500053 16 Screw M8-1,25x20 8,8
8 375092 1 Cover plate
9 375514 1 Gasket
10 375094 1 Cover plate
11 375519 1 Gasket
12 375097 1 Cover plate
13 375516 1 Gasket
14 333228 1 Cap
15 375096 1 Cover plate
16 375517 1 Gasket
17 375095 1 Cover plate
18 375518 1 Gasket
19 375146 1 Cover plate
20 375515 1 Gasket
21 375098 1 Cover plate
22 901182 2 Reflector, red B
23 195364 1 Floor
24 375099 1 Cover plate
25 382233 1 Cover plate
26 265753 2 .Grab handle
27 450067 2 .Door bumper D
28 535008 4 .Screw
29 904281 4 .Washer 5,3x10x1
30 450066 2 .Door bumper D
31 570003 4 .Nut M5
32 382222 1 Cover plate
33 264237 4 Cover
34 264238 4 Gasket D
35 500506 48 Screw
36 500505 93 Screw M8x20 8,8
37 232046 2 Plug
38 901187 2 Reflector, white B
39 191885 1 Frame
40 513003 5 Screw

SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Frame and hood

16846-2

8 SCP221-3EN2



DynNAapac

Frame and hood

Ref. No. Part No. Rem. Qty Description

Dynapac Compaction Equipment AB

Code

O©oONOOOh W=

10
11

13
14
15
16
17
18
19
20
21
22
23

904643
375582
375148
191947
382666
925629
192011
500013
249865
380764
380765
586002
570005
375149
385708
191959
570006
500030
904557
500031
373955
500505

34

Screw

Fan guard

Cooler frame

Cover

Hood

Shock absorber
Control panel

.Screw M6-1x16 8,8
.Hinge

.Cover

.Frame

.Lock nut M6

Nut M8

Control panel welded
Protective plate
Protector

Nut M10

Screw M10-1,5x35H 8,8

Washer 10,5x22x4

Screw M10-1,5x40 8,8

Cover
Screw M8x20 8,8

SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Rear cover

16205

10 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Rear cover

Ref. No. Part No. Rem. Qty Description Code
1 500022 4 Screw M8-1,25x30 8,8
2 904229 8 Washer 8,4x16x1,5
3 375098 1 Cover plate
4 535044 3 Screw
5 928511 9 Screw
6 191511 4 Hinge
7 603019 4 Washer
8 500019 6 Screw M8-1,25x16 8,8
9 195356 1 Cover left, cpl
10 195355 1 Cover right, cpl
11 195359 1 Bracket
12 450067 4 Door bumper D
13 450066 4 Door bumper D
14 535008 8 Screw
15 615041 8 Washer 5,3x11
16 570003 12 Nut M5
17 927210 2 Grab handle
18 533025 4 Screw M5x12
19 904281 4 Washer 5,3x10x1
20 624012 8 Rivet
21 630006 2 Cotter pin
22 192939 2 Grommet
23 192940 1 Rod, right
192941 1 Rod, left
24 192938 2 Clamp

SCP221-3EN2 11



DyYnNarrac Dynapac Compaction Equipment AB
Front scrapers

16206

12 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Front scrapers

Ref. No. Part No. Rem. Qty Description Code
1 570007 4 Lock nut M12
2 615045 8 Conical spring washer
3 255173 1 Scraper bracket
4 267661 1 Shaft
5 358254 2 Key-ring
6 343775 2 Wire
7 901178 2 .Hair pin
8 500037 4 Screw M12-1,75x35 8,8
9 630008 6 Pin D
10 251729 3 Shaft
11 904232 6 Washer 17x30x3
12 380432 3 Scraper, cpl
13 570007 6 .Lock nut M12
14 904231 12 .Washer 13x24x2
15 380430 1 .Bracket
16 380428 1 .Bracket
17 376357 1 .Scraper B
18 500195 6 .Screw M12-1,75x50 8.8

SCP221-3EN2 13



DyYnNarrac Dynapac Compaction Equipment AB
Rear scrapers

16207

14 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Rear scrapers

Ref. No. Part No. Rem. Qty Description Code
1 267660 1 Shaft
2 358254 2 Key-ring
3 343775 2 Wire
4 901178 2 Hair pin
5 251722 2 Scraper bracket
6 500035 4 Screw M12x020H
7 615045 4 Conical spring washer
8 251729 4 Shaft
9 904232 8 Washer 17x30x3
10 630008 8 Pin D
11 380432 4 Scraper, cpl
12 380430 1 .Bracket
13 570007 6 .Lock nut M12
14 904231 12 .Washer 13x24x2
15 376357 1 .Scraper B
16 380428 1 .Bracket
17 500195 6 .Screw M12-1,75x50 8.8

SCP221-3EN2 15



DyYnNarrac Dynapac Compaction Equipment AB
Front scrapers and mat Option

16273

16 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Front scrapers and mat Option

Ref. No. Part No. Rem. Qty Description Code
1 570004 4 Nut M6
2 615045 8 Conical spring washer
3 358254 2 Key-ring
4 500037 4 Screw M12-1,75x35 8,8
5 343775 2 Wire
6 901178 2 Hair pin
7 255173 1 Scraper bracket
8 267661 1 Shaft
9 251729 3 Shaft
10 904232 6 Washer 17x30x3
11 263774 3 Scraper and mat, cpl
12 263763 2 .Plate
13 267791 2 .Mat holder D
14 376375 2 .Scraper B
15 263772 1 .Mat B
16 904639 4 Washer 6,7x14x1,5
17 630035 4 .Split pin D
18 904231 4 .Washer 13x24x2
19 586019 4 .Lock nut M12
20 500056 4 .Screw M12x45 8,8
21 263771 1 Bracket
22 630008 6 Pin D

SCP221-3EN2 17



DyYnNarrac Dynapac Compaction Equipment AB
Rear scrapers and mat Option

16274

18 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Rear scrapers and mat Option

Ref. No. Part No. Rem. Qty Description Code
1 267660 1 Shaft
2 901178 2 Hair pin
3 343775 2 Wire
4 500035 4 Screw M12x020H
5 615045 4 Conical spring washer
6 251722 2 Scraper bracket
7 358254 2 Key-ring
8 251729 4 Shaft
9 904232 8 Washer 17x30x3
10 630008 8 Pin D
11 263774 4 Scraper and mat, cpl
12 904231 4 .Washer 13x24x2
13 586019 4 .Lock nut M12
14 904639 4 Washer 6,7x14x1,5
15 630035 4 .Split pin D
16 263771 1 .Bracket
17 263772 1 .Mat B
18 376375 2 .Scraper B
19 263763 2 .Plate
20 500056 4 .Screw M12x45 8,8
21 267791 2 .Mat holder D

SCP221-3EN2 19



Dynapac Compaction Equipment AB

DYnNAapPpac
Sprinkler system

16281-3

B
t //

7

- + ]
1]

()
p—
loe]
T 1 1 T 1 4 I L

DOBCO0080

s - ]
FRONT

SCP221-3EN2

20



DyYnNarrac Dynapac Compaction Equipment AB
Sprinkler system

Ref. No. Part No. Rem. Qty Description Code
1 904229 3 Washer 8,4x16x1,5
2 500022 3 Screw M8-1,25x30 8,8
3 333228 1 Cap
4 358846 1 Strainer D
6 248511 1 Spacer
7 193103 1 Sprinkling tank
8 904990 6 Screw M10x50
10 373304 1 Cap D
11 375567 1 Filling pipe
12 904631 1 Hose clamp
13 904059 1 Hose clamp
14 193093 1 Filling pipe
17 813732 1 Hose connection
18 313002 4 Hose clamp
19 244057 A 1 Hose
20 901299 2 Adapter
21 333041 1 Valve D
22 244054 1 Hose reinforced 0,65 m
23 331092 4 Plug
24 313002 6 Hose clamp
25 904694 3 Hose connection
26 331032 1 Sleeve
27 258333 1 Clamp
28 259225 1 Tube
29 331015 2 Elbow 90
30 259225 1 Tube
31 259226 1 Tube
32 230543 2 Elbow 45
33 256860 1 Tube
34 263614 3 Tube
35 500048 2 Screw M10-1,5x20 8,8
36 268608 3 Hose connector
37 331006 1 Connection
38 254075 2 Hose connection
39 242018 1 Clamp
40 230469 2 T-pipe
41 813744 7 Nozzle sprinkler B
42 541703 2 Screw M6x16
43 241753 1 Hose connector
44 248491 2 Reducer
45 248513 1 Water filter A
46 925659 1 Solenoid valve C
47 234317 1 Nipple
48 244054 1 Hose reinforced 0,65 m
49 500028 2 Screw M10-1,5x25 8,8
50 383697 1 Water pump
51 244057 1 Hose
52 570006 2 Nut M10
53 240154 1 Connector
54 244054 1 Hose reinforced 0,65 m
55 258340 1 Tube
56 232166 1 Elbow 45
57 242122 1 Tube
58 930151 1 Switch D
59 928722 1 Fuse B
61 813422 2 Plug
62 904230 2 Washer 10,5x22x2
87 297018 J 1 Rubber strip
A) L=1900 mm
J) L=1450 mm

SCP221-3EN2 21



Dynapac Compaction Equipment AB

DYnNAapPpac
Sprinkler system

16281-3

B
t //

7

- + ]
1]

()
p—
loe]
T 1 1 T 1 4 I L

DOBCO0080

s - ]
FRONT

SCP221-3EN2

22



DyYnNarrac Dynapac Compaction Equipment AB

Sprinkler system

Ref. No. Part No. Rem. Qty Description Code

88 202046 B 1 Rubber strip 25x10

89 904567 2 Washer 10,5x28x6
90 500079 4 Screw M6-1x50 8,8
B) L=2400 mm

SCP221-3EN2 23



DyYnNarrac Dynapac Compaction Equipment AB
Cover assy

16271

24 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB

Cover assy
Ref. No. Part No. Rem. Qty Description Code
1 586002 8 Lock nut M6
2 904639 2 Washer 6,7x14x1,5
3 192174 4 Support
4 500040 8 Screw M6-1x20 8,8
5 202028 2 Edge trim
6 192172 1 Cover, left
385780 A 1 Cover, noise suppressed, left Option
385745 1 .Cover
385753 1 .Absorbent, left
385752 1 .Absorbent cover
791234 7 .Insulating washer
7 192171 1 Cover, right
385781 A 1 Cover, noise suppressed, right Option
385744 1 .Cover
385754 1 .Absorbent, right
385752 1 .Absorbent cover
791234 7 .Insulating washer
8 814259 4 Rubber grommet D
9 192833 4 Reversing valve C
10 586019 4 Lock nut M12
11 904213 4 Washer 13x30x4
12 192995 2 Bracket
13 202028 2 Edge trim
14 248765 4 Stop
15 541703 6 Screw M6x16
A) Introduced as option from SN 22620385

SCP221-3EN2 25



DyYnNarrac Dynapac Compaction Equipment AB
Suspension

26 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Suspension

Ref. No. Part No. Rem. Qty Description Code

10 Steering link ( Page 28)
20 Front suspension ( Page 30)
30 Rear suspension ( Page 32)
40 195176 Chain protector ( Page 36)
50 Wheel ( Page 38)
70 Pneumatic circuit diagram Option ( Page 46 )
80 Air on the run Option ( Page 48)
90 Diagram brake circuit ( Page 52 )

110 Brake circuit ( Page 56 )

120 Compressor assembly ( Page 60 )

130 Parking brake circuit ( Page 64 )

135 Parking brake ( Page 68)

140 Master cylinder ( Page 72)

SCP221-3EN2 27



DyYnNarrac Dynapac Compaction Equipment AB
Steering link

16230-1

28 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Steering link

Ref. No. Part No. Rem. Qty Description Code

1 256422 1 Bearing housing, cpl
2 502058 3 .Screw 1/2 UNC
3 904231 3 .Washer 13x24x2
4 254089 1 .Cover
5 116031 1 .Bearing
6 310037 1 .Grease nipple D
7 254032 1 .Bearing housing
8 116006 1 .Bearing D
9 254750 1 .Ring

10 254030 1 .Fork

11 503093 8 Screw

12 904231 2 Washer 13x24x2

13 502057 2 Screw

14 253931 1 Lock plate

15 259361 1 Fork

16 253929 1 Pin

17 310037 1 Grease nipple D

18 902541 A 1 Lock fluid Loctite 243, 50 ml

A) 50 ml

SCP221-3EN2 29



DyYnNarrac Dynapac Compaction Equipment AB
Front suspension

16231-1

30 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Front suspension

Ref. No. Part No. Rem. Qty Description Code
1 500051 2 Screw M12-1,75x25 8,8
2 904231 2 Washer 13x24x2
3 259211 1 Snap plate
4 259349 2 Spacer
5 116016 3 Bearing B
6 255658 3 Ring
7 163108 3 Seal ring
8 256127 1 Shaft
9 258729 1 Pin
10 310037 1 Grease nipple D
11 256157 3 Bearing cover
12 135011 3 Lock nut
13 136011 3 Lock washer
14 252668 3 Ring
15 116009 3 Bearing B
16 256159 3 Wheel hub
17 502017 18 Screw
18 904229 18 Washer 8,4x16x1,5
19 754014 28 Nut
20 902252 28 Washer
21 754105 28 Screw
22 490065 A Lube grease SKF LGHQS3
A) Quantity as required

SCP221-3EN2 31



Dynapac Compaction Equipment AB

DynNAapac

Rear suspension

17599

|
Yl /Y

! -
N ARG -

32

SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Rear suspension

Ref. No. Part No. Rem. Qty Description Code
1 947696 12 Screw M16x45
2 904232 12 Washer 17x30x3
3 254088 4 Snap plate
4 253745 4 Brake drum
5 253747 A 2 Wheel hub
6 375152 12 Spacer
7 900724 B 20 Screw

375152 B 20 Spacer

8 259219 4 Brake (Page 34)
9 268419 4 Bearing cover
10 161084 4 Seal ring
11 754014 20 Nut
12 902252 40 Washer
13 747097 20 Wheel stud
14 417055 2 Chain D
15 417040 2 Chain lock D
16 381717 G 4 Lock nut
17 136021 4 Washer
18 116018 4 Bearing B
19 134051 4 Ring
20 150038 4 Snap ring D
21 350082 4 Flat key
22 259088 2 Shaft
23 380187 2 Chain wheel
25 904557 12 Washer 10,5x22x4
26 500028 12 Screw M10-1,5x25 8,8
27 261490 2 Cover
28 509028 56 Screw
30 376465 4 Spacer ring
32 382858 F 2 Wheel hub
33 904920 D 20 Screw M20-1,5x60 10,9
35 904930 D 4 Parallel pin
A) Outher
B) Screw and spacer together
D) For hub with threaded holes
F) Hub with threaded holes
G) Not used as spare part; we recommend 381716 together with 4

pcs of 516049 (totally 16 pcs)

SCP221-3EN2 33



DyYnNarrac Dynapac Compaction Equipment AB
259219 Brake

16233

34 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
259219 Brake

Ref. No. Part No. Rem. Qty Description Code
2 754025 1 .Protecting plate
3 415114 1 .Brake cylinder D
5 500028 2 .Screw M10-1,5x25 8,8
6 754009 2 .Brake disc B
7 754022 2 .Spring
8 754006 2 .Spring holder
9 754001 2 .Lock
10 754027 2 .Rod end
11 754026 2 .Rod end
12 754021 2 .Pin
13 754029 6 .Snap ring
14 754020 2 .Pin
15 754007 2 .Pin
16 754016 2 .Nut
17 754024 2 .Spring
18 754010 2 .Adjusting bolt
19 754012 2 .Mounting kit D
20 754019 2 .Pin
21 754028 4 .Seat
22 754023 2 .Spring
23 754018 4 .Lock
24 263100 1 .Wheel column
25 604007 2 .Spring washer
26 754010 2 .Adjusting bolt

SCP221-3EN2 35



DyYnNarrac Dynapac Compaction Equipment AB
195176 Chain protector

16280

36 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
195176 Chain protector

Ref. No. Part No. Rem. Qty Description Code
1 195177 1 Cover plate, left
195178 1 Cover plate, right
2 195034 1 Cover
3 195181 2 Cover
4 500043 22 Screw M10x16H 8,8
5 904230 22 Washer 10,5x22x2
7 195182 1 Cover
8 246947 A Rubber strip
9 500188 4 Screw M8-1,25x14 8,8
10 904229 4 Washer 8,4x16x1,5
11 904596 2 Hand knob
12 195180 2 Cover
13 202057 B Edge trim D
A) L=1084MM
B) L=1548MM

SCP221-3EN2 37



DyYnNarrac Dynapac Compaction Equipment AB
Wheel

38 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB

Wheel
Ref. No. Part No. Rem. Qty Description Code
51 Wheel with Bridgestone tyre ( Page 40)
52 Wheel with Michelin tyre ( Page 42)
53 Wheel with Firestone tyre ( Page 44)

SCP221-3EN2 39



DyYnNarrac Dynapac Compaction Equipment AB
Wheel with Bridgestone tyre

16242-2

i I
| -. — 261658 261659 |—— | j

40 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Wheel with Bridgestone tyre

Ref. No. Part No. Rem. Qty Description Code
1 261659 D,E 3 Wheel, cpl
261658 D 4 Wheel, cpl
2 259089 A 1 .Rim
250658 B 1 .Rim
3 269482 D 1 .Inner tube and tyre
4 195414 1 ..Innertube
5 904763 C,D 1 ..Tyre, smooth B
A) Included in 261659
B) Included in 261658
C) Bridgestone
D) Attention: Don't mix different types of tyres on the same
machine, cause the specifications are  different and
don't match.
E) Earlier used 261657 is replaced by 261659.

SCP221-3EN2 41



DyYnNarrac Dynapac Compaction Equipment AB
Wheel with Michelin tyre

17335

| ' — 381695 381694—{ | j

42 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Wheel with Michelin tyre

Ref. No. Part No. Rem. Qty Description Code
1 381694 D 3 Wheel, cpl
381695 D 4 Wheel, cpl
2 259089 A 1 .Rim
250658 B 1 .Rim
3 381620 D 1 .Inner tube and tyre
4 195414 1 ..Innertube
5 901317 CD 1 .Tyre B
A) Included in 381694
B) Included in 381695
C) Michelin
D) Attention: Don't mix different types of tyres on the same
machine, cause the specifications are  different and
don't match.

SCP221-3EN2 43



DyYnNarrac Dynapac Compaction Equipment AB
Wheel with Firestone tyre

17762

| ' — 381706 381705—{ | j

44 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Wheel with Firestone tyre

Ref. No. Part No. Rem. Qty Description Code
1 381705 D 3 Wheel, cpl
381706 D 4 Wheel, cpl
2 259089 A 1 .Rim
250658 B 1 .Rim
3 381704 D 1 .Inner tube and tyre
4 195414 1 ..Innertube
5 401048 CD 1 .Tyre B
A) Included in 381705
B) Included in 381706
C) Firestone
D) Attention: Don't mix different types of tyres on the same
machine, cause the specifications are  different and
don't match.

SCP221-3EN2 45



DYnNAapPpac
Pneumatic circuit diagram Option

Dynapac Compaction Equipment AB

16243
1
3 4
2
Reservatorio Escape 8 E
pe._ t
L
o Pneus Blogqueado 1 'a(
I L _Bigcked i |
6 L
- (e !
1 B |
@ 1 EI bomenos 1 ';
'. g l
i : |
| ]
+——10
|
|
l. |'
|| ;
Preus Troseiros Pneus Dionteiro
Rear Tires Front Tires
46

SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Pneumatic circuit diagram Option

Ref. No. Part No. Rem. Qty Description Code
1 333062 1 Safety valve D
2 384615 1 Air tank
3 912120 1 Check valve D
4 333067 1 Valve D
5 195054 1 Drain valve
6 266221 1 Manometer D
7 374791 1 Directional valve
8 333062 1 Safety valve D
9 1 Air tank D

10 Compressor, see another assembly D

SCP221-3EN2 47



DyYnNarrac Dynapac Compaction Equipment AB
Air on the run Option

16245

48 SCP221-3EN2



DyYnNapagc Dynapac Compaction Equipment AB
Air on the run Option
Ref. No. Part No. Rem. Qty Description Code
1 266221 1 Manometer D
927025 1 Socket
747583 1 Bulb
195814 1 Pipe, nylon D
904626 1 Coupling
926625 1 Sleeve
2 231193 1 Sleeve
3 231192 1 Nut
4 920783 2 Insert
5 247154 1 Pipe
6 374791 1 Directional valve
7 232078 2 Plug
8 920794 3 Nipple
9 920784 6 Insert
10 192804 2 Connection
11 920787 1 Pipe connection
12 920795 1 Brake connection
13 920785 2 Insert
14 192803 1 Connection
15 247151 1 Pipe 3/8"
16 247152 1 Tube D
17 262092 1 Tube
18 230524 1 Connection-T
19 262091 1 Tube
20 259246 1 Tube
21 230322 1 Connection
22 259245 1 Tube
23 257987 3 Hose
24 257988 1 Hose
25 192245 1 Tube
26 191927 7 Hose
27 195172 5 Rotor
28 247151 1 Pipe 3/8"
29 247151 1 Pipe 3/8"
30 191921 1 Elbow
31 234729 3 Reducing nipple
32 330333 4 Copper washer D
33 194366 2 Clamp
34 904230 4 Washer 10,5x22x2
35 570006 4 Nut M10
36 384615 1 Air tank
37 195054 1 Drain valve
38 240264 2 Adapter
39 330333 2 Copper washer D
40 333067 1 Valve D
41 912120 1 Check valve D
42 268920 1 Adapter
43 247153 1 Tube
44 920786 2 Insert
45 194212 1 Elbow
46 333062 1 Safety valve D
47 813465 1 Reducing
48 253007 1 Tee-connector
49 401106 1 Filler pipe
A) L=1090 mm
B) L=3500 mm
C) L=350 mm
G) L=150 mm
H) L=420 mm

SCP221-3EN2

49



DyYnNarrac Dynapac Compaction Equipment AB
Air on the run Option

16245

50 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Air on the run Option

Ref. No. Part No. Rem. Qty Description Code
50 334603 2 Bushing
51 194365 2 Connection 90deg
52 814262 1 Tee-connector
53 920794 1 Nipple
54 194367 2 Hose
55 257985 2 Connector
56 254086 2 Connector
57 570003 2 Nut M5
58 615042 2 Conical spring washer
59 500099 2 Screw
60 380251 1 Channel
61 904281 8 Washer 5,3x10x1
62 500012 8 Screw M6x12
63 202028 D 4 Edge trim
65 230055 1 Connection-T
66 904281 F Washer 5,3x10x1
D) L=400 mm
F) Inside panel

SCP221-3EN2 51



DyYnNarrac Dynapac Compaction Equipment AB
Diagram brake circuit

16292

10
10

52 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Diagram brake circuit

Ref. No. Part No. Rem. Qty Description Code

1 Compressor, see another assembly

2 194410 1 Pressure relief valve, cpl
197901 1 .Gauge

3 384614 2 Airtank

4 384453 2 Drain valve

5 191533 2 Brake valve, Varga ( Page 54)

6 384453 1 Drain valve

7 384615 1 Air tank

8 333062 1 Safety valve D

9 194402 2 Brake chamber

10 194401 2 Brake master cylinder

11 4 Wheel, see another assembly

SCP221-3EN2 53



DyYnNarrac Dynapac Compaction Equipment AB
191533 Brake valve, Varga

16267

/ 5710111314151617-19-24-26-29-3031-32-33-42-4546

0

|57101314151719-24-29.3031-32-42

Y

3435363738394041

54 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
191533 Brake valve, Varga

Ref. No. Part No. Rem. Qty Description Code
1 1 Brake valve, Varga
2 192833 1 .Reversing valve C
3 192824 1 .Repair kit
4 192825 1 .Pedal repair kit
5 1 .Sealring
6 1 .Valve guide
7 1 .Sealring
8 1 .Retaining ring
9 1 .Piston

10 2 .Sealring

11 1 .Spring

12 1 .Lower body
13 1 .Valve

14 1 .Seal ring

15 1 .Seal ring

16 1 .Spring

17 1 .Sealring

18 1 .Guide valve
19 1 .Diaphragm
20 192284 1 .Lock washer
21 1 .Screw

22 1 .Retaining ring
23 1 .Washer

24 1 .Seal ring

25 1 .Piston

26 1 .Spring

27 1 .Upper body
28 4 .Screw

29 1 .Seal ring

30 1 .Valve

31 1 .Seal ring

32 1 .Seal ring

33 1 .Spring

34 1 .Scoop

35 1 .Piston

36 1 .Pedal stop
37 1 .Bracket

38 1 .Pin

39 2 .Cotter pin
40 1 .Screw

41 2 .Washer

42 1 .Retaining ring
43 1 .Retaining ring
44 1 .Seal ring

45 1 .Spring

46 1 .Spring

SCP221-3EN2 55



DyYnNarrac Dynapac Compaction Equipment AB
Brake circuit

17548-1

56 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Brake circuit

Ref. No. Part No. Rem. Qty Description Code
1 Compressor, see another assembly
2 904659 1 Elbow 90
938161 1 .Nut with sealing cone
3 196586 1 Hose
4 195778 2 Brake pedal
5 904657 8 Straight connector
6 195834 20 Sleeve insert
7 195838 A Pipe, nylon D
8 904660 2 Tee-connector
9 195838 B Pipe, nylon D
10 195838 C Pipe, nylon D
11 195838 D Pipe, nylon D
12 195838 E Pipe, nylon D
13 195838 C Pipe, nylon D
14 195838 F Pipe, nylon D
15 195838 E Pipe, nylon D
16 904658 4 Elbow 90
17 195831 2 Check valve double
18 195832 2 Connector
19 194402 2 Brake chamber
20 330333 2 Copper washer D
21 415277 2 OQil tank
22 904229 6 Washer 8,4x16x1,5
23 500022 6 Screw M8-1,25x30 8,8
24 194407 2 Connection
25 330328 4 Washer 10x14x1
26 194408 2 Plug
27 904659 1 Elbow 90
28 384452 1 Unloader valve
34 162019 3 Seal ring D
35 384453 3 Drain valve
36 384615 1 Air tank
37 195931 1 Connector
38 232052 1 Plug D
39 162019 2 Seal ring D
40 240264 3 Adapter
41 813722 2 Nipple
42 814262 2 Tee-connector
43 194410 1 Pressure relief valve, cpl
197901 1 .Gauge
44 330333 2 Copper washer D
45 195816 2 Check valve
46 195812 2 Straight male stud
47 194803 1 Brake pipe
48 745072 2 Tee-connector
49 191937 1 Brake tube
50 191934 1 Brake tube
51 191935 1 Brake tube
52 191936 1 Brake tube
53 258015 4 Clamp
A) L=200 mm
B) L=940 mm
C) L=1350 mm
D) L=880 mm
E) L=800 mm
F) L=250 mm

SCP221-3EN2 57



DyYnNarrac Dynapac Compaction Equipment AB
Brake circuit

17548-1

58 SCP221-3EN2



DyYnNaPeas Dynapac Compaction Equipment AB
Brake circuit
Ref. No. Part No. Rem. Qty Description Code
54 194802 1 Brake line
55 195838 J Pipe, nylon D
56 195838 K Pipe, nylon D
58 926625 4 Sleeve
63 162019 2 Seal ring D
64 232052 2 Plug D
65 384614 2 Airtank
66 195915 2 Male stud elbow
67 195833 4 Sleeve insert
68 256485 2 Adapter
69 904659 2 Elbow 90
70 195839 D Pipe, nylon
71 195839 P Pipe, nylon
73 194371 1 Bracket
74 194372 2 Stud
75 904230 22 Washer 10,5x22x2
76 570006 14 Nut M10
77 202028 Edge trim
78 194366 2 Clamp
79 500030 8 Screw M10-1,5x35H 8,8
80 232143 6 Plug
81 330330 6 Washer
82 195814 0] Pipe, nylon D
83 195814 L Pipe, nylon D
84 194401 2 Brake master cylinder
85 195932 2 Male stud elbow
86 904627 2 Nut M6
87 230520 2 Locking sleeve R6
88 192343 1 Plug
D) L=880 mm
J) L=4000 mm
K) L=3600 mm
L) L=900 mm
0) L=1500 mm
P) L=850 mm

SCP221-3EN2

59



Dynapac Compaction Equipment AB

Compressor assembly

17997

DynNAapac

2
2

mooN A e T
T ESTSEERW Y H&g
i@
[
Ll
‘-
l
F §
/

W QS Ve T P s
TR, S

Vi, Y
s

\ ST

RNy

k ‘ -3 mkummwm “ ' /

‘ 3 MT_ HWMWW,MW““‘ )
=

SCP221-3EN2

60



DyYnNapac Dynapac Compaction Equipment AB
Compressor assembly
Ref. No. Part No. Rem. Qty Description Code
1 380475 1 Compressor Knorr-Bremse LP4850 ( Page 62 )
2 928908 2 Adapter
3 482466 B 3 Hydraulic hose
3-A 921161 2 Clamp
3-B 500048 2 Screw M10-1,5x20 8,8
3-C 904557 2 Washer 10,5x22x4
4 281628 1 Hydraulic hose
5 334196 1 Elbow 90
6 900176 1 Adapter
7 500123 3 Screw M16x35
8 904232 3 Washer 17x30x3
9 380239 1 Shaft
10 160092 1 O-ring
11 163105 1 Lip-type oil seal
12 380242 1 Flange
13 191623 1 Gasket
14 234659 1 Straight o-ring connector
15 334197 1 Elbow 90
16 904213 8 Washer 13x30x4
17 500037 8 Screw M12-1,75x35 8,8
18 380406 2 Support
19 928081 1 Hose connector
21 313004 2 Hose clamp
22 246072 A 1 Hose
23 904703 2 Washer 13x24x4
24 502058 2 Screw 1/2 UNC
26 792077 1 Hose connector
27 904659 1 Elbow 90
28 938161 1 .Nut with sealing cone
29 792043 1 Straight connector
162028 C 1 Seal ring
32 902126 1 Adapter
33 813445 1 Elbow 45
34 334205 1 Straight connector
35 234341 1 Elbow 45
36 813435 1 Adapter
37 330333 1 Copper washer D
38 234729 1 Reducing nipple
A) L=1560 mm
B) Two of these hoses need the clamp, screw and washer, item 3A,
Band C
C) Not illustrated. Order separately (not included in 792043)

SCP221-3EN2

61



DyYnNarrac Dynapac Compaction Equipment AB
380475 Compressor Knorr-Bremse LP4850

17469

62 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
380475 Compressor Knorr-Bremse LP4850

Ref. No. Part No. Rem. Qty Description Code

1 938325 2 Piston ring kit

2 Not Sold Separately
3 938756 Connecting rod
.Washer

.Screw

Bearing bushing kit
.Bearing bushing
.O-ring

.Washer

.Screw

Cover, crankcase
.Plug

Bearing cover
.O-ring

Repair kit

.Cylinder head gasket
.Cyl. head cover gasket
.Screw

Disc valve kit

.Disc valve

.Gasket

.Clip

Cylinder head cover

4 938326

5 938757

6 938759

7 938324

8 938327

>>r> >>>r > P > >
S VI VYN, T QuEGUENENEY I I O QUG | PO NI N N

9 938758

A) Not sold separately

SCP221-3EN2 63



Dynapac Compaction Equipment AB

Parking brake circuit

17745

DynNAapac

— ——I

SCP221-3EN2

64



DyYnNarrac Dynapac Compaction Equipment AB
Parking brake circuit

Ref. No. Part No. Rem. Qty Description Code
1 384571 1 Brake chamber ( Page 66 )
2 791154 1 Adapter
3 195834 8 Sleeve insert
4 195838 A 1 Pipe, nylon D
5 904229 4 Washer 8,4x16x1,5
6 500021 4 Screw M8-1,25x25 8,8
7 900249 1 Straight connector
8 482999 1 Hydraulic hose
9 334556 1 Tee-connector
10 334143 2 Straight connector
11 482023 1 Hydraulic hose
12 195838 B 1 Pipe, nylon D
13 904660 1 Tee-connector
14 195838 C 1 Pipe, nylon D
15 195838 C 1 Pipe, nylon D
16 791155 2 Adapter
17 D 1 Missing description
18 D 1 Missing description
19 D 1 Missing description
20 384576 1 Valve
21 332038 2 Plug
22 791153 2 Adapter
23 570003 4 Nut M5
24 904281 8 Washer 5,3x10x1
25 903152 2 Screw
26 387775 1 Cable harness
27 384577 1 Magnetic valve
28 791317 1 Filter plug
29 500080 4 Screw
30 162004 2 Sealing
A) L=2,6 m
B) L=1m
C) L=0,25m
D) Existing tubes

SCP221-3EN2 65



DyYnNarrac Dynapac Compaction Equipment AB
384571 Brake chamber

17769

66 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
384571 Brake chamber

Ref. No. Part No. Rem. Qty Description Code
1 939496 1 Diaphragm D
2 939497 1 Repair kit D

SCP221-3EN2 67



Dynapac Compaction Equipment AB

DyYnNAaPpagc
Parking brake

17765

e
™N
A
\
1
|
f
i
f
i A
/
/
yd

\ T
T\
/ﬂmmV@MﬁU// \ mmmu _ww \\\\\\

// SR

GLE
\

SCP221-3EN2

68



DyYnNarrac Dynapac Compaction Equipment AB
Parking brake

Ref. No. Part No. Rem. Qty Description Code
1 384573 1 Bracket
2 384572 2 Caliper disc brake ( Page 70)
3 904231 8 Washer 13x24x2
4 947688 8 Screw
5 938355 6 Screw
6 938108 1 Disc

SCP221-3EN2 69



DyYnNarrac Dynapac Compaction Equipment AB
384572 Caliper disc brake

17766

29

70 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
384572 Caliper disc brake

Ref. No. Part No. Rem. Qty Description Code
1 939491 1 Lining kit D
2 939492 1 Seal kit D
3 939493 1 Repair kit D
7 B,C 1 Seal D
8 C 1 Spring set D
12 B,C 1 Back-upring D
13 B,C 1 O-ring D
15 B,C 1 O-ring D
16 B,C 1 Back-up ring D
18 B,C 1 O-ring D
19 B,C 1 Back-up ring D
20 B,C 2 O-ring D
22 A,C 1 Lining D
23 A,C 2 Screw D
25 B,C 1 Gasket D
26 A,C 2 Bushing D
27 A,C 1 Lining D
29 A,C 2 Screw D
30 B,C 2 Seal D
31 B,C 1 Bleeder screw D
A) Included in Lining kit
B) Included in Seal Kit
C) Included in Repair kit

SCP221-3EN2 71



Dynapac Compaction Equipment AB

DynNAapac

Master cylinder

17768

- /
_ /
. Ammww \\\
NS
ﬁf //XAHMW \\\
&/ /
\ILMMW \\
~ VAN / S
WA AV
A Vi /
A<W@w¢m ﬁw ww\\ \mﬂ\\ \\\ A“”uﬂ
/RAJA\R\\ \\ WJX” //
. V/N/%W. \\ AWWW Jz
Y/ &
o / Mf
S (&
/ -
// ﬂh%
\/

-

——
R —

AN
_nﬂnmw.

R~

o—
o S—
.l..lL

—
—

SCP221-3EN2

72



DyYnNarrac Dynapac Compaction Equipment AB
Master cylinder

Ref. No. Part No. Rem. Qty Description Code

939497 1 Repair kit
.Washer

.Cup

.Piston assembly
.Piston

.Cup

.Gasket
.Retaining ring

vlwiviviviviwiw

]
2
3
4
5
6
7
8

>>>>r>>>

A) Not sold separately

SCP221-3EN2 73



DyYnNarrac Dynapac Compaction Equipment AB
Engine

74 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Engine

Ref. No. Part No. Rem. Qty Description Code
10 Engine Cummins ( Page 76 )
20 Cooling system ( Page 78)
30 Air cleaner ( Page 80)
40 Fuel system ( Page 82)
50 Muffler ( Page 84)

SCP221-3EN2 75



Dynapac Compaction Equipment AB

DynNAapac

Engine Cummins

16208-1

\“WMWWWWWM%HWW/ \\
(. - AN/
\ A /KVMW%wyymw@wv 9\ \ W
s E =D
; MM/K{\Vﬁmmw,ff;HMAXA ,wmw\ \
= B (&% “ey ¢ 9
- MHHH / !V. o L%i ____\ - Hrl _- \
& oY G 20
S48 o T2 4
MﬂWWWV\ / S ﬁWY PHHMA N [ o f,, 3
D Z \\\ ST v::uauxm, mm R
- Ay i g — A Ny Ik (AL
I S A /[W/HU\ﬁll - AN A Aﬂu mwv | \W \ ||h\r
m/ Avﬁm WM\\V e\ NN\ NGV, | &\Awm @Aiyvmw
S = i x : \

. L 2 N
= Al

FrT o <} — ™ LR fm“ ® & g 7 &€
5 D

D5 0w

- [ y ~ T an X I3
ﬁ m WT L MmKMv\ _mmMW\A(m Mm xoz mwaW

T a WHHHIWﬂ ”“MWMM\A«LJ waw

N -
m7||44m - -

]
C N]
-

SCP221-3EN2

76



DyYnNarrac Dynapac Compaction Equipment AB
Engine Cummins

Ref. No. Part No. Rem. Qty Description Code
1 388633 1 Diesel engine Cummins 4B4,5 - 99C
AC 1 .Fuel solenoid
939371 A 1 .Thermostat, cpl
939956 A 1 .Water pump, cpl
940256 A 1 .Engine bracket, front
2 938137 1 .Fan
3 385402 1 .Spacer
4 940250 1 .Belt
5 935950 1 .Alternator C
6 935044 1 .Oil pressure sensor D
7 939480 1 .Qil filter element A
9 939372 1 .Fuel filter element A
10 939504 1 .Starter C
11 C 1 .Hydraulic pump gear C
12 C 1 .Injection pump C
13 C 1 .Turbo, cpl C
C 1 ..Gasket, turbo C
C 1 ..Gasket, oil drain C
14 940262 B 1 .Temperature sensor
D,C 1 Temperature sensor
15 500077 4 Screw
902541 1 Lock fluid Loctite 243, 50 ml
16 813435 2 Adapter
17 191808 1 Hose
18 191806 1 Holder
19 240154 2 Connector
20 813422 2 Plug
21 191803 6 Washer
22 193092 6 Shock absorber D
23 191805 1 Stud
24 904558 5 Washer 17x30x6
25 571006 1 Nut UNC 5/8 - 11
26 267465 1 Hollow screw D
27 330331 2 Washer 18,2x23,9x1,5
28 904230 20 Washer 10,5x22x2
29 502038 8 Screw UNC 3/8-16x45
30 500150 2 Screw
31 191802 2 Bracket
32 500030 11 Screw M10-1,5x35H 8,8
33 502092 8 Screw
34 903290 8 Washer 21x36x6
35 570008 2 Nut
36 191799 3 Pipe
37 191804 1 Hose
38 334410 1 Adapter
39 381950 1 Transmission
40 249993 1 .Oil filter A
41 904557 4 Washer 10,5x22x4
A) Not illustrated
B) Pre heater
C) PN is missing due to short release date
D) Colant

SCP221-3EN2 77



Dynapac Compaction Equipment AB

DYnNAapPpac
Cooling system

17907

—
w\.a.,\\l.luu.,u, s /
] |..|.. N

> o ...._ L -~ d
. < wr hﬁ | Y ,fm ~ /
M.._,."...\ \\_..u / % & A M_/ e ‘/f/, x ..N,....:Il..\
M 1r1uuuuuuunumnw¢ a ?11x,,f S gl Jru &s mz
Hun.l..\ﬂu AS / e \. i =
— A Y
- o M ™ fA Y Y PR ___
o e - — et T L R R \ ¥
. ® S A h-iyr-!kﬁh.rNA;ffp, \ o
. t P Y r Ly RgvDers’ | A o
/ U..f. ! — ._:.w.,: L S /,ﬂﬂ,t .Qmm . )/
ASAUESS Ley” f5 SN g,w-z-uu &
— ST - R N A
_____), M — /lfff,..f,..f,, f /4 ,_....\\ ’.th'-I_.Tulu e —— // .onf..fn_. N -“\\ (mwﬁ/
O Ny ) TN PSR oo T )
,_. Lt ///WHW = et __m" o -.._....i.dn_,". T vi----.wd..\. \XV&H/
| _,,__/// Mmmwm lmw_ - /fy; 1 LW-_ M. | .whv...__lmmw Iy W‘“ \|M|| St e’ wv
o J ===/ === «r ) ) Y v ....rL Tr oW
Vo s s ==z ~ \ ._.. ; Y7 it T
R X el A o PR e o I / \
Voo - - \ \g ,vnullﬁlu.ﬂln...”ti =TT ...n\
Y .T...||..H..m|n_.1l1.”1|u.|:-i.i...w U S D .. e Ay uﬂ < .
B ; ﬂumu y \\\\I IM-TL * £ ud_ m“_ﬂ ! ..___\...rMN.MW,.. @Wa W ____\1 ‘..\ \ \ \
¥ ; ——— - ! P .
g if?@@%?ﬁsﬁq -
- \ * e e
\“r\ u__ i Z.;J.ﬂ@-r.

vm =
\_mww k\ \N\ /Mw \1|L mwmw M\ww nmw!_s S \N\ [

o’ mf@nwmnuummmnn %Amm ﬂmuw_n\mwmm mmmmmmmﬂmﬁwu““
" . m& /%ﬁﬁ@@@mvww - mw“wwnuuu\\
-7 // == @@%%@@Qa=Jw-:

sﬁlllbu

Mw.ll P~
< \.\AW |- . ]
~

o

®

SCP221-3EN2

78



DyYnNarrac Dynapac Compaction Equipment AB
Cooling system

Ref. No. Part No. Rem. Qty Description Code
1 313108 2 Hose clamp
2 313035 2 Hose clamp
3 313010 2 Hose clamp
4 374891 1 Hose
5 246068 A 1 Hose
6 246073 B 1 Hose
7 191792 1 Radiator, cpl
8 819179201 1 .Radiator
9 249593 1 .Filler cap D
10 819179202 1 .Cooling air cover
11 600005 8 .Washer
12 604003 8 .Washer
13 500012 8 .Screw M6x12
14 374984 1 Hose connector
15 234365 1 Elbow 90
16 603023 12 Washer M10
17 500029 6 Screw M10-1,5x30 8,8
18 334157 2 Straight connector
19 615043 9 Washer 8,4x18x2
20 500021 9 Screw M8-1,25x25 8,8
21 313023 2 Hose clamp
22 389651 1 Coolant hose
23 191790 1 Hose
24 191789 1 Hose
25 334132 2 Elbow 45, O-ring
26 242614 1 Hose connector
28 240908 1 Clamp
30 570005 5 Nut M8
31 193109 2 Fan guard
32 615042 2 Conical spring washer
33 500012 2 Screw M6x12
34 265909 1 Manometer
35 904627 1 Nut M6
36 230520 1 Locking sleeve R6
37 926625 1 Sleeve
38 195814 C 1 Pipe, nylon D
39 904626 1 Coupling
40 247154 D 1 Pipe
41 920787 1 Pipe connection
42 920783 1 Insert
43 234867 1 Straight connector
44 570006 6 Nut M10
A) L=0,6 m
B) L=1,15m
C) L=0,15m
D) L=0,65m

SCP221-3EN2 79



Dynapac Compaction Equipment AB

DyYnNAaPpagc
Air cleaner
17930

SCP221-3EN2

80



DyYnNarrac Dynapac Compaction Equipment AB

Air cleaner
Ref. No. Part No. Rem. Qty Description Code
1 374727 1 Air filter, cpl
2 375023 1 .Cover
3 374772 1 .Safety filter A
4 374771 1 .Main filter A
5 374905 1 .Vacuator valve
6 See electrical equipment
7 500053 4 Screw M8-1,25x20 8,8
8 374745 1 Bracket
9 313033 4 Hose clamp D
10 927048 1 Rubber elbow D
11 313038 3 Hose clamp
12 191883 1 Pipe
13 499132 1 Rubber elbow D
14 389646 1 Bracket
16 615043 2 Washer 8,4x18x2
17 904229 4 Washer 8,4x16x1,5
18 570005 2 Nut M8
19 375170 1 Rubber hose D
20 499343 1 Rain cap D

SCP221-3EN2 81



DyYnNarrac Dynapac Compaction Equipment AB
Fuel system

17933

82 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB

Fuel system
Ref. No. Part No. Rem. Qty Description Code
1 376392 1 Fuel tank
2 1 Cap See Sprinkler system assembly
3 191824 2 Clamp, cpl
4 297018 A Rubber strip
5 904231 4 Washer 13x24x2
6 586019 4 Lock nut M12
7 374764 1 Plug
8 264039 6 Shim
11 904644 4 Screw
12 330330 2 Washer
13 374755 1 Pipe
14 374754 1 Pipe
15 747282 4 Copper washer 14x20x1,5
16 330171 2 Hollow screw
17 389866 1 Bracket
500013 D 2 Screw M6-1x16 8,8
904228 D 2 Washer 6,4x12x1,5
18 900247 1 Fuel pre-filter A
19 192501 2 Shim
20 376588 1 Fuel hose
21 374762 1 Fuel hose
925802 D,E Cable ties L=142 mm
22 500012 8 Screw M6x12
23 904639 8 Washer 6,7x14x1,5
24 900249 2 Straight connector
25 313002 2 Hose clamp
26 334172 1 Adapter
27 202028 C Edge trim
28 380251 1 Channel
29 801781 1 Connector
30 376587 1 Fuel hose
31 192032 D 1 Fuel sender
5

32 500006 B,D Screw M5x16

A) L=1640 mm

B) In use together with Fuel sender 192032
C) L=400 mm

D) Not illustrated

E) Qty as required

SCP221-3EN2 83



DyYnNAaPpagc
Muffler

17624

Dynapac Compaction Equipment AB

84

SCP221-3EN2



Dynapac Compaction Equipment AB

DYnNAapPpac

Muffler

Ref. No. Part No. Rem. Qty Description Code
1 385975 1 Muffler
2 313112 1 Clamp D
3 813423 1 Hexagon plug

SCP221-3EN2 85



DyYnNarrac Dynapac Compaction Equipment AB
Transmission

86 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Transmission

Ref. No. Part No. Rem. Qty Description Code
20 Transmission ( Page 88)
30 Differential, Rockwell ( Page 122)
50 Cardan shaft assembly ( Page 126)
60 Cardan shaft, Albarus ( Page 128)

SCP221-3EN2 87



DyYnNarrac Dynapac Compaction Equipment AB
Transmission

88 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Transmission

Ref. No. Part No. Rem. Qty Description Code
15 Converter housing ( Page 90)
25 Case and rear cover ( Page 92)
35 Turbine shaft ( Page 94)
45 Drive plate ( Page 96)
55 Torque converter ( Page 98 )
65 Gear (Page 100)
75 Auxiliary pump drive ( Page 102)
85 Pump drive ( Page 104 )
95 Forward shaft ( Page 106)
105 Reverse and 2nd shaft ( Page 108 )
115 Reverse idler ( Page 110)
125 Low speed shaft ( Page 112)
135 Output and 3rd shaft ( Page 114)
145 Charging pump and filter ( Page 116)
155 Control valve (Page 118)

SCP221-3EN2 89



Dynapac Compaction Equipment AB

DynNAapac

Converter housing

17294

SCP221-3EN2

90




DyYnNarrac Dynapac Compaction Equipment AB
Converter housing

Ref. No. Part No. Rem. Qty Description Code
1 381950 1 Transmission
2 938350 1 .Converter housing
3 938370 1 .Sleeve
4 938351 1 .Plug
5 240675 1 .Plug
6 938420 1 .Gasket
7 240563 16 .Screw
8 938436 16 .Washer
9 938381 1 .Pin
10 938359 1 .Clip
11 240560 1 .Screw
12 938434 1 .Washer
13 240667 1 .Breather
14 938431 3 .Plug
15 938448 3 ..0-ring
16 938377 1 .Plug
17 938380 1 .O-ring
18 938376 1 .Screw

SCP221-3EN2 91



Dynapac Compaction Equipment AB

DynNAapac

Case and rear cover

17295

SCP221-3EN2

92




DyYnNarrac Dynapac Compaction Equipment AB
Case and rear cover

Ref. No. Part No. Rem. Qty Description Code
1 938421 1 Transmission housing
2 938423 1 .Suction tube
3 938402 1 .O-ring
4 240606 1 .Tube
5 240583 2 .Bushing
6 938425 1 .Tube
7 240582 1 .Bushing
8 240622 1 Oil deflector
9 193662 2 Deflector sealing
10 938431 2 Plug
11 938448 2 .0O-ring
12 938432 1 Plug
13 938449 1 .O-ring
14 938422 1 Rear cover
15 938431 1 .Plug
16 938448 1 ..O-ring
17 938381 2 Pin
18 240563 6 Screw
19 938353 9 Screw
20 938436 15 Washer
21 193659 3 O-ring
22 193664 2 O-ring
23 938428 1 Gasket
24 938357 2 Magnetic drain plug
25 938367 1 Dipstick
26 240645 1 Guide tube
27 938424 1 Bearing cap
28 938431 1 .Plug
29 938448 1 ..O-ring
30 938377 1 Plug
31 938380 1 O-ring
32 938376 1 Screw
33 Not used on this model

SCP221-3EN2 93



DyYnNarrac Dynapac Compaction Equipment AB
Turbine shaft

17296

94 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Turbine shaft

Ref. No. Part No. Rem. Qty Description Code

1 938427 1 Hub
2 240688 1 .Retaining ring
3 938403 1 Ball bearing
4 240615 1 Snap ring
5 240616 1 Washer
6 240595 1 Retaining ring
7 938416 1 Piston ring
8 938417 1 Support
9 938366 6 Screw

10 938372 1 Piston ring

11 938365 1 Oil deflector

12 938401 1 .Seal

13 938364 1 Seal ring

14 938369 1 Retaining ring

SCP221-3EN2 95



Dynapac Compaction Equipment AB

DYnNAapPpac
Drive plate
17297

SCP221-3EN2

96



DyYnNarrac Dynapac Compaction Equipment AB

Drive plate
Ref. No. Part No. Rem. Qty Description Code
1 938447 1 Drive plate, cpl.
2 1 .Not Sold Separately
3 2 .Not Sold Separately
4 938404 1 .Support ring
5 938433 6 .Screw
6 938444 6 .Washer

SCP221-3EN2 97



DyYnNarrac Dynapac Compaction Equipment AB
Torque converter

17298

98 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Torque converter

Ref. No. Part No. Rem. Qty Description Code
1 938405 1 Torque converter
2 240666 1 Bearing
3 938439 1 Snap ring
4 240584 1 Plug
5 193677 1 O-ring
6 240574 1 Retaining ring
7 938406 2 Retaining ring

SCP221-3EN2 99



DyYnNarrac Dynapac Compaction Equipment AB
Gear

17299

100 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB

Gear
Ref. No. Part No. Rem. Qty Description Code
1 938407 1 Gear
2 938378 1 Gear
3 Not used on this model
4 240690 1 Gear
5 240688 1 .Retaining ring

SCP221-3EN2 101



DyYnNarrac Dynapac Compaction Equipment AB
Auxiliary pump drive

17300

<h

Fe s I
o RN T
TSR Y
o 2

)| ™~ 3

EEN

102 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Auxiliary pump drive

Ref. No. Part No. Rem. Qty Description Code
1 938408 1 Bearing support
2 938445 1 Screw
3 938409 1 Pin
4 938358 1 Ball bearing
5 240586 1 Retaining ring
6 938410 1 Gear
7 938375 1 Cover
8 938419 1 Gasket
9 938356 2 Screw
10 938437 2 Washer

SCP221-3EN2 103



DyYnNarrac Dynapac Compaction Equipment AB
Pump drive

17301

104 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB

Pump drive

Ref. No. Part No. Rem. Qty Description Code
1 938408 1 Bearing support
2 938409 1 Pin
3 938445 2 Screw
4 938358 2 Ball bearing
5 240586 1 Retaining ring
6 938411 1 Gear
7 938412 1 Gear
8 240662 1 Shaft
9 193680 1 Ball
10 938360 1 Ball bearing
11 240629 2 Locating ring
12 240588 2 Retaining ring

SCP221-3EN2 105



DyYnNarrac Dynapac Compaction Equipment AB
Forward shaft

17302

106 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Forward shaft

Ref. No. Part No. Rem. Qty Description Code
1 938429 1 Disc carrier
2 938382 1 Clutch piston
3 193686 1 .Seal ring, outer
4 193687 1 .Sealring, inner
5 240650 8 Inner disc
6 240600 8 Outer disc
7 240651 1 Spacer
8 240649 1 Support disc
9 240601 1 Snap ring
10 193685 1 Disc spring
11 240655 1 Snap ring
12 240691 1 Bushing
13 938362 4 Piston ring expander
14 938368 4 Piston ring
15 240636 1 Needle bearing
16 240637 1 Retaining ring
17 240695 1 Bearing

SCP221-3EN2 107



DyYnNarrac Dynapac Compaction Equipment AB
Reverse and 2nd shaft

17303

108 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Reverse and 2nd shaft

Ref. No. Part No. Rem. Qty Description Code

1 938426 1 Disc carrier
2 938382 1 Clutch piston
3 193686 1 .Seal ring, outer
4 193687 1 .Seal ring, inner
5 240642 1 Piston
6 193686 1 .Seal ring, outer
7 193687 1 .Seal ring, inner
8 240650 8 Inner disc
9 240650 6 Inner disc

10 240600 8 Outer disc

11 240600 6 Outer disc

12 240651 1 Spacer

13 240649 2 Support disc

14 240601 2 Snap ring

15 240639 1 Spring

16 240638 1 Spring stop

17 193685 1 Disc spring

18 240626 1 Snap ring

19 425738967 1 Bearing

20 425738932 1 Bearing

21 240602 2 Retaining ring

22 240585 1 Bearing

23 193684 1 Retaining ring

24 240593 1 Snap ring

25 193683 3 Piston ring

26 240655 1 Snap ring

27 938379 1 Hub

28 240625 1 Retaining ring

29 240596 1 Bearing

30 938414 1 Spacer

SCP221-3EN2 109



DyYnNarrac Dynapac Compaction Equipment AB
Reverse idler

17304

110 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Reverse idler

Ref. No. Part No. Rem. Qty Description Code
1 938418 1 Shaft
2 193709 1 Bearing
3 938413 1 Washer
4 938371 1 Retaining nut
5 938373 1 Retaining washer
6 240567 1 Ball
7 938415 1 Gear
8 938446 1 O-ring

SCP221-3EN2 11



Dynapac Compaction Equipment AB

DynNAapac

Low speed shaft

17305

o
) \

ey

SCP221-3EN2

112



DyYnNarrac Dynapac Compaction Equipment AB
Low speed shaft

Ref. No. Part No. Rem. Qty Description Code
1 240641 1 Disc carrier
2 938382 1 Clutch piston
3 193686 1 .Seal ring, outer
4 193687 1 .Sealring, inner
5 240624 8 Inner disc
6 240600 8 Outer disc
7 240649 1 Support disc
8 240601 1 Snap ring
9 240639 1 Spring
10 240638 1 Spring stop
11 240626 1 Snap ring
12 240592 2 Bearing
13 240625 1 Retaining ring
14 240588 2 Retaining ring
15 193699 1 Piston ring
16 240591 1 Bearing
17 240604 1 Spacer
18 240621 1 Spacer
19 240681 1 Bearing
20 240616 1 Washer
21 240625 1 Retaining ring
22 193701 4 Stud
23 938436 4 Washer
24 193702 4 Nut
25 193703 1 O-ring
26 193700 1 O-ring

SCP221-3EN2 113



DyYnNarrac Dynapac Compaction Equipment AB
Output and 3rd shaft

17306

114 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Output and 3rd shaft

Ref. No. Part No. Rem. Qty Description Code

1 240643 1 Disc carrier
2 240659 1 Retainer ring
3 193699 1 Piston ring
4 240603 1 Needle bearing
5 240642 1 Piston
6 193686 1 .Seal ring, outer
7 193687 1 .Seal ring, inner
8 240650 6 Inner disc
9 240600 6 Outer disc

10 240649 1 Support disc

11 240601 1 Snap ring

12 240639 1 Spring

13 240638 1 Spring stop

14 240626 1 Snap ring

15 240590 1 Bearing

16 938361 1 Bearing cap

17 938442 1 O-ring

18 938440 1 O-ring

19 240630 1 Spacer

20 193710 1 QOil seal

21 938363 4 Stud

22 938438 4 Washer

23 938443 4 Nut

24 938441 1 O-ring

25 240570 1 Washer

26 240581 1 Nut

27 938471 1 Flange

SCP221-3EN2 115



DyYnNarrac Dynapac Compaction Equipment AB
Charging pump and filter

17307

116 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Charging pump and filter

Ref. No. Part No. Rem. Qty Description Code
1 938430 1 Charging pump
2 249993 A 1 Qil filter A
3 193714 1 Gasket
4 193664 1 O-ring
5 240565 3 Screw
240566 2 Screw
6 938436 5 Washer

A) Spin on type

SCP221-3EN2 117



DyYnNarrac Dynapac Compaction Equipment AB
Control valve

17308

118 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Control valve

Ref. No. Part No. Rem. Qty Description Code
1 240647 1 Control valve assembly ( Page 120)
2 240632 2 Spring
3 240568 2 Ball
4 193716 1 Gasket
5 240562 9 Screw
6 938435 9 Washer

SCP221-3EN2 119



Dynapac Compaction Equipment AB

240647 Control valve assembly

17309-1

DynNAapac

SCP221-3EN2

120




DyYnNarrac Dynapac Compaction Equipment AB
240647 Control valve assembly

Ref. No. Part No. Rem. Qty Description Code
1 1 Control valve, cpl
2 240609 1 .Clamp
3 240610 1 .Valve spring
4 240611 1 .Control piston
5 240685 1 .Back stop
6 240648 1 .Control valve, assy
7 193719 1 ..QOil seal
8 240608 1 ..Control piston
9 240607 1 ..Control piston
10 240674 1 ...Plug
11 240720 4 ..Plug
12 240609 2 ..Clamp
13 240598 A 1 ..Switch
14 240599 1 ..Pin
15 193045 B 1 Sensor
A) Neutral start switch
B) Reverse sensor, always sold separately, (not illustrated)

SCP221-3EN2 121



DyYnNarrac Dynapac Compaction Equipment AB
Differential, Rockwell

16239

122 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Differential, Rockwell

Ref. No. Part No. Rem. Qty Description Code
1 195150 1 Differential axle
2 195692 1 .Nut
3 195722 1 .Fork link
4 195723 1 .Deflector
5 195720 1 .Seal ring
6 923631 1 .Bearing D
7 268816 1 .Bearing cup
8 923633 1 .Shim
9 242480 8 .Screw
10 195724 8 .Washer
11 195719 1 .Pinion housing
12 416278 2 .Shim 005
416279 1 .Shim 010
416280 3 .Shim 003
13 416361 1 .Bearing cup
14 416363 1 .Bearing D
15 195691 1 .Drive pinion and gear
16 195721 1 .Bearing
17 416238 1 .Retaining ring
18 195689 1 .Differential carrier
19 416250 4 .Washer
20 195690 4 .Screw
21 195708 1 .Counter pin
22 195725 1 .Diaphragm
23 195718 2 .Filler cap
24 195717 1 .Pin
25 195716 1 .Fork link
26 195715 4 .Nut
27 195713 4 .Washer
28 195712 4 .Stud
29 195709 1 .Expanding pin
30 195711 1 .Lock plate
31 195710 1 .Gear
32 195707 1 .Adjusting ring
33 267587 1 .Bearing cup
34 922539 1 .Bearing D
35 195705 8 .Screw
36 195704 1 .Left support
37 195697 4 .Shaft
38 195700 8 .Washer
39 195702 4 .Expanding pin
40 195701 4 .Planet pinion
41 195693 1 .Differential carrier
42 416243 2 .Washer
43 195695 1 .Differential side gear
44 416296 1 .Cross D
45 242500 4 .Differential pinion
46 416245 4 .Washer
47 195694 11 .Differential side gear
48 416243 1 .Washer
49 195696 12 .Screw
50 195703 1 .Right support
51 242493 1 .Bearing cone
52 242492 1 .Bearing cup
53 195706 1 .Adjusting ring
54 195714 4 .Washer
55 922524 8 .Screw
192655 4 .Screw
56 813953 12 .Washer

SCP221-3EN2 123



DyYnNarrac Dynapac Compaction Equipment AB
Differential, Rockwell

16239

124 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Differential, Rockwell

Ref. No. Part No. Rem. Qty Description Code
57 195698 4 .Spacer
58 195699 200 .Roller
59 415280 1 .Breather
60 195726 2 .Magnetic plug
61 195729 2 .Lock screw
62 195730 2 .Adjusting nut
63 195731 2 .Gear
64 195733 2 .Sealring
65 195372 2 .Floor
66 195734 2 .Snapring
67 195735 4 .Bearing cone
68 195736 4 .Bearing cup
69 195737 2 .Spacer
70 195739 C 1 .Axle drive shaft

195738 D 1 .Axle drive shaft

71 195034 1 .Cover
72 195740 1 .Sealing
73 195741 8 .Washer 5/16"
74 195742 4 .Screw
75 503133 4 .Screw
76 572007 4 Nut
77 586009 8 .Nut
78 571007 16 .Nut
79 252914 8 .Stud

C) Left

D) Right

SCP221-3EN2 125



DYnNAapPpac
Cardan shaft assembly

17497

Dynapac Compaction Equipment AB

2,3,4,6,13

126

SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Cardan shaft assembly

Ref. No. Part No. Rem. Qty Description Code
1 195236 1 Cardan shaft
2 195152 2 Clamp
3 510023 8 Screw UNF
4 904358 4 Nut UNF
5 268154 1 Protection
6 904230 16 Washer 10,5x22x2
7 500028 4 Screw M10-1,5x25 8,8
8 570006 4 Nut M10
11 384861 1 Splash guard
12 202028 A 1 Edge trim
13 902541 B Lock fluid Loctite 243, 50 ml
A) L=0,6 m
B) Quantity as required

SCP221-3EN2 127



DyYnNarrac Dynapac Compaction Equipment AB
Cardan shaft, Albarus

16241

128 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Cardan shaft, Albarus

Ref. No. Part No. Rem. Qty Description Code
1 195236 1 Cardan shaft
2 195314 1 .Seal kit
3 1 .Tube shaft
4 927988 1 .Universal joint cross D
5 310028 1 .Grease nipple D
6 195315 1 .Slip yoke
7 195749 1 .Universal joint cross D

SCP221-3EN2 129



DyYnNarrac Dynapac Compaction Equipment AB
Hydraulic system

130 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Hydraulic system

Ref. No. Part No. Rem. Qty Description Code
10 Steering system (Page 132)

SCP221-3EN2 131



DyYnNarrac Dynapac Compaction Equipment AB
Steering system

17186-1

26

132 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Steering system

Ref. No. Part No. Rem. Qty Description Code
1 241846 1 Hydraulic oil tank, CPL
2 499373 1 .Air cleaner
3 330331 3 .Washer 18,2x23,9x1,5
4 912081 1 .Filter, cpl
499474 1 ..Filter element
5 570005 2 .Nut M8
6 604005 2 .Spring washer
7 313006 1 .Hose clamp
8 241848 1 .Hydraulic oil tank
9 244034 1 .Hose
10 232160 1 .Plug
11 194339 2 Clamp
12 381699 1 Support
13 902520 3 Screw
14 904229 2 Washer 8,4x16x1,5
15 334197 3 Elbow 90
16 334135 1 T-connector
17 234941 1 Adapter
18 334155 1 Connector
19 334157 1 Straight connector
20 482662 1 Hydraulic hose
21 482912 1 Hydraulic hose
22 482582 1 Hydraulic hose
23 375455 1 Steering valve ( Page 134 ) D
24 334116 4 Straight o-ring connector
26 191787 2 Hydraulic hose
27 500088 4 Screw M6x40
28 904786 1 Flange adapter
29 813457 1 O-ring
30 508013 2 Screw
31 191788 1 Steering pump If not available; use 376548
32 334121 2 Straight connector
33 242175 1 Hydraulic hose
34 1 Steering cylinder ( Page 136)
36 334116 B 2 Straight o-ring connector
37 500186 2 Screw M6-1x45 8,8
38 904228 2 Washer 6,4x12x1,5
39 192223 1 Hose fixing
40 241431 1 Plate
42 904228 4 Washer 6,4x12x1,5
43 192255 1 Elbow 90
44 910161 1 Measuring nipple D
45 904734 1 Washer 8,4x26x4
46 586003 3 Lock nut M8
B) With o-ring and backup ring

SCP221-3EN2 133



DyYnNarrac Dynapac Compaction Equipment AB
375455 Steering valve

16436

134 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
375455 Steering valve

Ref. No. Part No. Rem. Qty Description Code

1 936487 A 1 Dust seal ring

2 1 Housing, spool and sleeve

3 480468 1 Ball

4 480446 1 Threaded bushing D
5 908780 A 1 O-ring

7 911620 1 Bearing D
8 480449 1 Ring

9 480447 1 Cross pin

11 902861 1 Cardan shaft

12 911618 1 Spring kit D
13 936488 A 1 O-ring

14 902862 1 Valve plate

15 936489 1 Gear wheel set

16 936490 A 2 O-ring

17 480450 1 Endcap

18 936491 A 7 Washer

20 936492 1 Screw with pin

21 936493 6 Screw

22 936494 1 Name plate

24 929010 1 Relief valve 17,0-17,5MPa D

25 936495 1 Spring wire

26 929012 2 Shock valve 22,5-24,0 MPa

27 929013 2 Ball

29 929014 2 Rolled pin

32 908782 1 Valve

33 908783 B 1 Seal kit D

A) Included in kit, item 33
B) Not included in PN 375455

SCP221-3EN2 135



Dynapac Compaction Equipment AB

DYnNAapPpac
Steering cylinder

16257-1

ARRNNN \
// //n” /./
NN /v
\ ,ﬁ././ :
v N E TR
' TN ¥ riatdin

\\ ,./J
w _/./.
//
// .
.
oy o uy
/ \ / 3
\ RoZn .
\

\ E ’
g0

.|l.lf:.||..||

SCP221-3EN2

136



DyYnNarrac Dynapac Compaction Equipment AB
Steering cylinder

Ref. No. Part No. Rem. Qty Description Code
1 500051 4 Screw M12-1,75x25 8,8
2 604009 4 Washer
3 259211 2 Snap plate
4 257139 2 Shaft
5 259215 4 Spacer ring
6 376059 1 Steering cylinder ( Page 138)

SCP221-3EN2 137



Dynapac Compaction Equipment AB

DYnNAapPpac
376059 Steering cylinder
16634
m
M}
(‘— 2/
| \
f ]
1 f /
f e 4
pr B | -~ |
T / 7 |
[ Ve "4 |
20 |\ 1/ /N 1
- | g . SV U |
J— | 7/ 7WA /¥~ \ ]
() Ve 17 7/ ¥ 1 /< |
V=17 Ift A ¥Yi vl
— IR AR AY AR AN
| LA\ ¢ /|
‘A_‘ o "‘n-__—*__J
P e =3
(O LN e
. [~/ ™S L
™. ~J ~
I h |
N \ ™.
I ™. N, ™.
1 ™~ ™ = —
| ™~ [ ™ S P i
N N ! ™, SN LI N\
| S ~N. ™~ 7N\ /YN AY
! ~ . ™~ 74! V L2 1
I 10\ AN ™~ /ANl L/~ ]
| N AN ~. it Y /KA~ ]
-~ T SN ™~ AN N NS /YIS
VAT, N, N ~ N NS Sy NS /LS
V A N Y)Y o\ N N2 2 Tplens
I ~A g A\ VWi 7 AN ANEY e, 13
I 772 & Y \ N AN N yd I 7= f \
A A o . T {/ANT ™~ N pd {777 X | | N
I X=A\ / I S M= 5 N a N 12 \lirf & <t | |
\/ 70X PR | Y Wy 7ol \ T oL Nt ¢ {27y \ /
X 7~/ A F N Ny a4 X ™~ SNl AT
NS AL S ™. A\=22 e S N ™~ e Ny, WA Al
NSNS AN i) | 4 ™~ N 15 Damlan O AN Vogies W
XN AN LY = | ™~ ™~ e\ = "R\
Tl AN ST A N AN ™~ A 1772 I
AN W RN ™ 107 {if 7 2/ 4 1T
AN =L ! AN ™~ Ye AN, 9/}
™. LU e N AN ™~ NS
™. = A N AN Nt
™ /NN N N S
AN { 7 ™~ ™~ !
™. | /7S D\ N N !
L, AN \ il £ = AN ™. !
7=% AN LS g ™~ ™. !
N7 18 N A N AN [
W "\ ™ TN ™. ™~ !
X N, } AN Sl v d ™ ™~ ™~ I
N A AN \A Ty -\ ™~ ™. |
N O/ ! AN Ny rf Ay ) - ™~ AN |
AV AW AN A {7 ; ™ ~. |
A4 N AN A = 4 -~ ~J
N AN . > 4
~\ AN = R e\ T
2N () TS RN/ A
NN fa=d N 4o N
N o AT/ ~, W ™
=) Tt AN N
A~ | AN f
8 £ B S ™~ f
|v| AU 2 TN <U ™. |
B 7 BTN AN |
L~ W L3 AN [
W Ll >A |
\—"] N
N ™~
\--..r..--'ﬂ\
™~
.

138

SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
376059 Steering cylinder

Ref. No. Part No. Rem. Qty Description Code

1 1 Steering cylinder, cpl
2 936703 1 .Seal kit D
3 936700 1 .Shear wiper
4 936699 2 .Guide ring
5 160033 1 .O-ring D
6 936697 1 .Back-up ring
7 903289 1 .Back-up ring
8 160032 1 .O-ring D
9 936696 1 .Piston rod sealing

10 936695 1 .Snap ring

11 926326 1 .Piston seal

12 904141 2 .Back-up ring

13 160013 1 .O-ring

14 904142 1 .Lock nut

15 904143 1 .Piston block

16 936694 1 .Cylinder tube

17 936698 1 .Guide

18 936701 1 .Piston rod

19 936702 1 .Link head

20 901691 2 .Bushing D

SCP221-3EN2 139



DyYnNarrac Dynapac Compaction Equipment AB
Electrical equipment

140 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Electrical equipment

Ref. No. Part No. Rem. Qty Description Code
10 Electrical system ( Page 142)
20 Lights ( Page 148)
30 Instrument board ( Page 150)
40 Electrical equipment ( Page 152 )

SCP221-3EN2 141



DyYnNarrac Dynapac Compaction Equipment AB
Electrical system

16261

333435 36

30 41 424344 43 -?50

142 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Electrical system

Ref. No. Part No. Rem. Qty Description Code
1 192032 1 Fuel sender
2 500006 5 Screw M5x16
3 904281 5 Washer 5,3x10x1
4 313068 14 Cable ties L=92 mm
5 192309 1 Cable harness
6 930138 2 Push button
7 541525 4 Screw
8 904281 10 Washer 5,3x10x1
9 192312 1 Cable harness
10 904600 2 Pressure gauge
11 B 1 Horn assy ( Page 146)
12 258870 1 Battery cable (-)
13 500048 1 Screw M10-1,5x20 8,8
14 570006 2 Nut M10
15 904230 3 Washer 10,5x22x2
16 470020 1 Battery
17 343369 1 Battery frame
18 250070 2 Fixing screw
19 571003 2 Nut UNC 3/8 - 16
20 904637 2 Washer 10x18x2
21 265215 1 Cable
22 259933 1 Shim
23 813412 8 Fuse 10A A
24 533032 4 Screw
25 570003 4 Nut M5
26 240759 1 Fuse box
27 195045 1 Cable harness
28 249377 1 Protection cover
29 533001 1 Screw
30 383963 1 Cable harness
31 192894 1 Battery cable
32 928661 2 Warning buzzer
33 975065 1 Starter relay
34 500013 2 Screw M6-1x16 8,8
35 604004 2 Washer
36 192310 1 Cable harness
37 930139 1 Oil pressure switch D
38 256485 1 Adapter
39 258307 2 Temperature sensor D
40 194333 1 Cable harness
41 192308 1 Cable harness
42 242514 1 Resistance cable
43 192313 1 Cable harness
44 344389 1 Cable
45 192894 1 Battery cable
46 313041 1 Cable ties L=186 mm
47 927026 1 Screw
48 240519 4 Screw
49 313041 6 Cable ties L=186 mm
50 192303 1 Cable harness
51 192304 1 Cable harness
52 192314 1 Cable harness
53 921099 1 Clamp
54 193045 1 Sensor
55 193053 2 Screw
56 904230 4 Washer 10,5x22x2
59 387733 1 Bracket
61 192306 1 Cable harness
62 192307 1 Cable harness
B) New placement viewed in the mount instruction of horn assy

SCP221-3EN2 143



DyYnNarrac Dynapac Compaction Equipment AB
Electrical system

16261

333435 36

30 41 424344 43 -?50

144 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Electrical system

Ref. No. Part No. Rem. Qty Description Code
63 901350 1 Alternator C
64 901448 1 Starter C
65 930150 1 Battery switch D

928021 1 .Key D
66 533027 2 Screw
67 570003 2 Nut M5
68 374954 1 Bracket
69 500028 2 Screw M10-1,5x25 8,8
70 192895 1 Battery cable
71 500019 2 Screw M8-1,25x16 8,8
72 904229 2 Washer 8,4x16x1,5

SCP221-3EN2 145



DyYnNarrac Dynapac Compaction Equipment AB
Horn assy

17211

If missing, a new mount hole must be
drilled and threaded with M8 thread.

faial

146 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB

Horn assy
Ref. No. Part No. Rem. Qty Description Code
1 500021 1 Screw M8-1,25x25 8,8
2 904229 3 Washer 8,4x16x1,5
3 999027 1 Horn D
4 904912 1 Connection cable
5 586003 1 Lock nut M8

SCP221-3EN2 147



DyYnNarrac Dynapac Compaction Equipment AB
Lights

16262

123

1nR.13

Lo

10.14.17.18.19

148 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB

Lights

Ref. No. Part No. Rem. Qty Description Code
1 500004 1 Screw M5 0,8x12 8,8
2 904281 1 Washer 5,3x10x1
3 570003 1 Nut M5
4 975068 1 Relay D
5 985066 4 Head light D
6 985087 4 Lamp B
8 191541 4 Bracket
9 900223 4 Lantern D
10 500020 8 Screw M8-1,25x22 8,8
11 533025 8 Screw M5x12
12 904281 8 Washer 5,3x10x1
13 247638 4 Lamp B
14 570005 4 Nut M8
15 960273 2 Terminal
16 901766 1 Connector 2-POL D
17 904229 8 Washer 8,4x16x1,5
18 615043 8 Washer 8,4x18x2
19 570003 8 Nut M5
20 248271 1 Switch brake light
21 192308 1 Cable harness
22 904571 1 Connection-T
23 904577 2 Connector
24 902131 2 Adapter

SCP221-3EN2 149



Dynapac Compaction Equipment AB

DynNAapac

Instrument board

17940-1

o
=
o
o

’
H

-
¥
F
¥

2 T EI
- \ﬂlh!llnllw e / / ‘_ \ ]]]]]] —_
// HV“\ / e d ﬁ”\ \ O } @) —~ & 4 J
o N T T 1® p— \N A v\ \‘
X o N\ Thha ad] 0
3 ~4. ] € { Ww@ Am !..#w\@ A ,/I,.*H“WM_ a Amwv ez Mnx/ %%Mmhﬁ
T Nt N=2 o K {
] R | I 4 = Ny ;ﬂw
OOES LF
? B s S .l ﬁmn.wuk /mm_\ < ANWV p UG.AVA\V\( IIIIII M\. IIIIII
L L I R 1 ey ~ o
P OO @[] o e _%mwu,_z
R N =g O — | IS
~HEO0=0sly L&y
S NN %, e lEY IS, S
_ i o | —— = w...../x..r
oo It Lt ‘x;mmme O =1 mmwwww A
W A\ A B N
: W) Fot-= y
Neer Nz s \%\ llllll
\ 72\ “U..i ~ =2 h
““luﬁw// s )]
5/ @m ﬁ@? e 2o
| w2 1N Nl 7 S N S
2 N e = A M. oA&Nv MMWTM WW
N - ¥ 2 R, BT
// AHHJ/ // ﬁfx O \ Q , AyﬁﬁHlmTAJWMM&M_
Y o _ A\ B |
o= ] N
i 1 -~
°© o o . \ / & )
s - ® s

SCP221-3EN2

150



DyYnNarrac Dynapac Compaction Equipment AB
Instrument board

Ref. No. Part No. Rem. Qty Description Code
1 202028 A 1 Edge trim
2 380764 1 Cover
3 386117 1 Instrument board
4 266625 1 Electric tachometer
5 985012 7 Bulb D
6 248035 1 Fuel gauge
7 747583 7 Bulb
8 927025 7 Socket
9 265232 1 Water temperature gauge D
10 265244 1 Volt meter
11 985146 4 Pilot lamp cpl Red D
12 932059 1 Pilot lamp cpl Yellow
13 192135 1 Plug
266221 B 1 Manometer D
14 265909 1 Manometer
15 265231 1 Oil temperature gauge
16 911456 5 Hole plug
930166 C 1 Switch D
930165 C 1 Contact block D
17 932055 1 Switch D
18 930162 1 Connector
985012 1 Bulb D
19 930163 1 Contact piece D
21 791157 1 Plug unthreaded
22 928928 1 Push button D
23 932058 1 Switch D
24 930151 2 Switch D
25 928661 1 Warning buzzer
26 195935 1 Double pressure gauge
27 192303 1 Cable harness
28 930182 1 Contact block D
29 358881 1 Pad lock
30 930200 1 Emergency stop D
31 930163 1 Contact piece D
32 985145 2 Pilot lamp cpl Green
33 932060 1 Contact block
930163 4 Contact piece D
34 930151 1 Switch D
930163 3 Contact piece D
A) L=585 mm
B) Air on the run, Option
C) Rotating beacon, Option

SCP221-3EN2 151



DyYnNarrac Dynapac Compaction Equipment AB
Electrical equipment

17973

>

152 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Electrical equipment

Ref. No. Part No. Rem. Qty Description Code

1 375113 1 Nipple
2 929023 1 Indicator D
3 374961 A 1 Cable harness
4 985012 1 Bulb D
5 985146 1 Pilot lamp cpl Red D
6 1 Volt meter See Instrument board assembly D
7 389928 B 1 Cable harness
8 193044 C 1 Cable harness
9 389754 D 1 Cable harness

A) For Vaccum indicator

B) For Pre heater

C) For Transmission control valve

D) For Starter, Alternator etc.

SCP221-3EN2 153



DyYnNarrac Dynapac Compaction Equipment AB
Drivers platform

154 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Drivers platform

Ref. No. Part No. Rem. Qty Description Code

10 Throttle control ( Page 156 )
30 Forward and reverse control ( Page 158)
50 Pedal and brake valve ( Page 160)
65 Instruction book holder ( Page 164 )
70 Steering assembly ( Page 166 )
90 Safety belt, Only with rops Option ( Page 170)

110 Seat assembly With armrests ( Page 172)

120 Rops (Page 174)

130 Seat cover (Page 176)

SCP221-3EN2 155



DyYnNarrac Dynapac Compaction Equipment AB
Throttle control

17937

156 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Throttle control

Ref. No. Part No. Rem. Qty Description Code

1 389650 1 Bracket

2 389649 1 Control lever

3 500012 2 Screw M6x12

4 904228 2 Washer 6,4x12x1,5
5 904796 1 Spring
6 389653 1 Control cable D
7 192127 1 Trunnion
8 630003 4 Cotter pin
9 500048 2 Screw M10-1,5x20 8,8

10 904230 2 Washer 10,5x22x2

11 389648 1 Bracket

12 192112 1 Control cable

13 192111 1 Control cable

313041 B Cable ties L=186 mm

14 250137 3 Trunnion

15 2 Pedal and brake valve

16 A 1 Use existing

A) On the engine

B) Qty as required

SCP221-3EN2 157



DyYnNarrac Dynapac Compaction Equipment AB
Forward and reverse control

17600

158 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Forward and reverse control

Ref. No. Part No. Rem. Qty Description Code
1 312023 2 Ball knob M12, D= 32mm
2 500015 2 Screw M6-1x30 8,8
3 570004 6 Nut M6
4 254909 2 Control lever

380467 2 Control lever
5 264475 2 Bushing
6 259269 2 Bushing
7 192114 1 Control cable D
8 530016 5 Clevis pin
9 921850 4 Yoke
10 630003 5 Cotter pin
11 516034 3 Stop screw
12 259261 1 Shaft
13 380466 1 Lever
14 629061 3 Expanding pin
16 192026 1 Bracket
17 904230 8 Washer 10,5x22x2
18 500048 2 Screw M10-1,5x20 8,8
19 586003 2 Lock nut M8
20 904229 2 Washer 8,4x16x1,5
21 500022 2 Screw M8-1,25x30 8,8
22 312023 1 Ball knob M12, D= 32mm
24 500024 2 Screw M8x45
25 192105 1 Hood
26 600021 1 Washer
27 192018 1 Lever
28 630014 1 Cotter pin
29 191999 1 Bushing D
30 388006 1 Bracket
31 541702 3 Screw M6x12
32 192115 1 Control cable
33 500029 3 Screw M10-1,5x30 8,8
34 586018 3 Lock nut M10

SCP221-3EN2 159



DyYnNarrac Dynapac Compaction Equipment AB
Pedal and brake valve

16471

160 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Pedal and brake valve

Ref. No. Part No. Rem. Qty Description Code
1 570005 3 Nut M8
2 615043 3 Washer 8,4x18x2
3 195758 1 Bracket
4 500022 3 Screw M8-1,25x30 8,8
5 195779 1 Brake valve (Page 162)
6 630014 1 Cotter pin
7 600021 1 Washer
8 191999 1 Bushing D
9 191973 1 Pedal, cpl

SCP221-3EN2 161



Dynapac Compaction Equipment AB

DyYnNAaPpagc
195779 Brake valve

16821

1

l
19 22 25 27

l

|
15

|
13

|
1

|
27

|
3 19

SCP221-3EN2

162




DyYnNarrac Dynapac Compaction Equipment AB
195779 Brake valve

Ref. No. Part No. Rem. Qty Description Code
1 1 Brake valve
2 196159 1 .O-ring
3 196158 1 .Gasket
4 196157 1 .Intermediate support
5 196156 1 .Housing, lower
6 196155 4 .Screw
7 196154 2 .Valve housing
8 196153 2 .0O-ring
9 196152 2 .Spring
10 196151 2 .0-ring
11 196150 2 .0O-ring
12 196149 2 .0O-ring
13 196148 1 .O-ring
14 196146 1 .Cover
15 196145 2 .Retaining ring
16 196162 5 .Screw
17 196164 1 .Filler cap
18 196163 1 .Housing, upper
19 196161 2 .0-ring
21 196172 1 .Shaft
22 196171 1 .Retaining ring
23 196170 1 .Spring leg
24 196169 1 .Spring
25 196168 1 .Rubber spring
26 196167 1 .Piston
27 196166 1 .O-ring
28 196165 1 .Spring
29 196179 1 .Upper bar
30 196178 6 .Spacer
31 196177 1 .Lower bar
32 196176 1 .Nut
33 196175 1 .Cover
34 196174 1 .Spring
35 196173 1 .Cover
36 196185 1 .Pin
37 196184 1 .Bushing
38 196183 1 .Pedal
39 196181 1 .Expanding pin
40 196180 1 .Protection cap
41 196182 1 .Buffer
42 196186 1 Repair kit
43 196187 1 Repair kit

SCP221-3EN2 163



DyYnNarrac Dynapac Compaction Equipment AB
Instruction book holder

17647

164 SCP221-3EN2



Dynapac Compaction Equipment AB

DyYnNAaPpagc
Instruction book holder
Ref. No. Part No. Rem. Qty Description Code
1 383705 1 Instruction book holder
2 791226 4 Screw
3 357643 1 Wire

SCP221-3EN2 165



DyYnNarrac Dynapac Compaction Equipment AB
Steering assembly

16480-1

166 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Steering assembly

Ref. No. Part No. Rem. Qty Description Code
1 312039 2 Cap
2 572005 2 Nut
3 262094 2 Turning knob
4 250795 2 Key
5 922624 2 Steering wheel
6 375483 2 Steering column, cpl
7 550043 4 .Screw
8 604002 4 Washer
9 250407 1 .Cover bearing
10 111164 2 .Bearing D
11 374845 1 .Shaft
12 263607 1 .Wheel column
13 151015 1 .Snap ring
14 926445 1 .Pin
15 374821 1 .Chain wheel
16 500030 8 Screw M10-1,5x35H 8,8
17 600008 12 Washer
18 263587 2 Shim
19 516032 1 Stop screw
20 417068 1 Chain
21 417037 1 Connecting link D
22 374822 1 Steering valve bracket
23 500028 4 Screw M10-1,5x25 8,8
24 350009 1 Flat key D
25 370978 1 Linkage shaft
26 375455 1 Steering valve ( Page 134 ) D
27 615044 4 Conical spring washer D
28 570006 4 Nut M10

SCP221-3EN2 167



DyYnNarrac Dynapac Compaction Equipment AB
375455 Steering valve

16436

168 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
375455 Steering valve

Ref. No. Part No. Rem. Qty Description Code

1 936487 A 1 Dust seal ring

2 1 Housing, spool and sleeve

3 480468 1 Ball

4 480446 1 Threaded bushing D
5 908780 A 1 O-ring

7 911620 1 Bearing D
8 480449 1 Ring

9 480447 1 Cross pin

11 902861 1 Cardan shaft

12 911618 1 Spring kit D
13 936488 A 1 O-ring

14 902862 1 Valve plate

15 936489 1 Gear wheel set

16 936490 A 2 O-ring

17 480450 1 Endcap

18 936491 A 7 Washer

20 936492 1 Screw with pin

21 936493 6 Screw

22 936494 1 Name plate

24 929010 1 Relief valve 17,0-17,5MPa D

25 936495 1 Spring wire

26 929012 2 Shock valve 22,5-24,0 MPa

27 929013 2 Ball

29 929014 2 Rolled pin

32 908782 1 Valve

33 908783 B 1 Seal kit D

A) Included in kit, item 33
B) Not included in PN 375455

SCP221-3EN2 169



D
Vi
Sa .
16fety bAp
275 elt, on‘c
\y with
ro
ps
(o)
ptio
n

D
yna
pac
Co
m
p
action E
qui
pm
en
tA
B

=T
2,
N
’ [

HiA ?'

: 2

’ uif!i

- Ilﬂﬂ

e -ura

ﬁl}ﬂ

ﬂﬂ‘

l:’

W

v
QR

fe:
e
.f:
S
o
L

S
X
\ Y
2%

oW
S

Jf

".,-2 g
T .
— =4 A
]
d“ frmnurmm;-w
m” i Hi
" ! ;'l" b
! p'm"‘i'

-
05
":“l
f.i; 1t i
e —a,r"f;ma.
I.:ll " :rl_‘f#
.;:1::/.,,
‘..mia ' ”””Hr ]
'.:mluufmuu,ﬂrlf.
umuul IIHI- "' ' i
ul muull‘..l at . I'Hl‘l .lll
,"'s'"ﬂ":h:-,.:*/'/']”"m 0 ’
.';'i:l:‘ul:u ul:“ ; r/:”rl:"liunnl'ill-l'fl'
o _,r»",y“'-'":r:::::ffm
i :n |||||u|,d i -."1,.[.'_”
,f‘nln.umr.’f‘//.u i
lillllllllllﬂll.ir'ﬂ,;
lllmll.llllhltd ’:.?"/’
IILIHHIIHIIIIHI f’
||ln|un||l|1l||l f
||||I|'|.||'|.| | W
illllll"
I|I|IIL|FII|
I|I1|1l||lll|
|l||ll|n||l| Hl
" mmunndnl
I IIIIlIllNIIIl'lIII
| II|lIll|||l ll.lni
n|||||m||||||.‘r|l
l|u||1|||ulﬁu|
|||n-mpn|
':;J' v I[IIIN:H;
s " mu 1 '
ouﬂuu-u-glii
nm i
I\UIIII'IIIII
pll ’:Illl
o e
IlIIl'
Il!
-
.
,
e

170

SC
TR
N2



DyYnNarrac Dynapac Compaction Equipment AB
Safety belt, Only with rops Option

Ref. No. Part No. Rem. Qty Description Code
1 370766 2 Safety belt
383200 A 2 Safety belt 3"
2 500028 4 Screw M10-1,5x25 8,8
3 570006 4 Nut M10
4 600008 4 Washer

A) 3", Option

SCP221-3EN2 171



Dynapac Compaction Equipment AB

tiilﬁ//i:: R

m;fr: //WW/#U _
AN

. N W\ 1 N-MRHHHQ

U e e

" : 8 bo b\

\
M

Seat assembly With armrests

17456
1

DynNAapac

SCP221-3EN2

172



DyYnNarrac Dynapac Compaction Equipment AB
Seat assembly With armrests

Ref. No. Part No. Rem. Qty Description Code
1 370234 1 Drivers seat
2 372697 1 .Arm rest
3 372696 1 .Arm rest
4 909536 1 .Sliding rail D
5 909535 1 .Sliding rail D
6 500053 4 Screw M8-1,25x20 8,8
7 904229 4 Washer 8,4x16x1,5
8 570005 4 Nut M8
9 500051 6 Screw M12-1,75x25 8,8
10 904703 6 Washer 13x24x4
11 381748 1 Seat frame
12 603001 6 Washer
13 500185 3 Screw M6-1x14 8,8
14 928632 1 Hinge
15 500013 3 Screw M6-1x16 8,8
16 535005 3 Screw M5x12
17 904519 1 Eccentric lock
18 247737 1 Protection
19 904281 3 Washer 5,3x10x1
20 570003 3 Nut M5
21 586002 3 Lock nut M6
22 909153 2 Grommet

SCP221-3EN2 173



DyYnNarrac Dynapac Compaction Equipment AB
Rops

16483

174 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB

Rops
Ref. No. Part No. Rem. Qty Description Code
1 374919 1 Rops
2 904437 4 Screw 1-1/8-7 UNCX6"
3 374906 4 Bushing
4 604036 4 Spring washer
5 904436 4 Nut 1-1/8-7 UNC 10.9

SCP221-3EN2 175



DyYnNarrac Dynapac Compaction Equipment AB
Seat cover

16279

)

\-.g"-s ‘:a"‘i -
H; ::l',' /
i f s

L]t -

s [ Wyt

| 4%t
R R
I’ :ol‘:

: 'Y
!k

Lar j'f"i.

':r”' ']'I‘.
AP

17 | 7tk
] I i

] 'f ]

v

it Iy
i ,‘.'w?}ir;,.v Lt
it i, 2
i
..n‘l’_--'
> |

1

1
l:”l“ 1
1

¥ |I‘
vt
"l |:uul 1

aliak
W

bt
1

WLt ".n

AR
AN T -
TR

WALty
/ff;aj‘;;;ﬁ: e

SCP221-3EN2

176



DyYnNarrac Dynapac Compaction Equipment AB
Seat cover

Ref. No. Part No. Rem. Qty Description Code
1 348331 1 Seat cover D

SCP221-3EN2 177



DyYnNarrac Dynapac Compaction Equipment AB
Decals

178 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB

Decals
Ref. No. Part No. Rem. Qty Description Code
10 Decals ( Page 180)

SCP221-3EN2 179



DyYnNarrac Dynapac Compaction Equipment AB
Decals

17446-1

23

180 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB

Decals
Ref. No. Part No. Rem. Qty Description Code
1 374765 1 Decal "TYRE PRESSURE"
2 259804 1 Decal "OIL LEVEL"
3 588176 2 Decal "LIFT POINT"
4 903422 2 Decal "SAFETY"
5 904094 1 Decal "DYNAPAC" L=670 mm
6 991658 1 Decal "FUEL"
7 249007 1 Decal "GEAR"
8 193082 1 Decal "DRAIN"
9 904870 2 Lifting sign
10 624015 24 Blind rivet 4,0x8,5
11 386084SE 1 Warning plate Swedish
386084EN 1 Warning plate English
386084DE 1 Warning plate German
386084IT 1 Warning plate Italian
386084ES 1 Warning plate Spanish
386084FR 1 Warning plate French
386084NO 1 Warning plate Norwegian
386084DK 1 Warning plate Danish
386084FI 1 Warning plate Finnish
386084PT 1 Warning plate Portuguese
386084NL 1 Warning plate Dutch
386084GR 1 Warning plate Greek
38608415 1 Warning plate Icelandic
386084CN 1 Warning plate Chinese
386084BR 1 Warning plate Brazil
12 991650 2 Decal "DIRECTION"
13 192253 2 Decal "MODEL CODE"
14 904093 1 Decal "DYNAPAC" L=1010 mm
15 272372 1 Decal "HYDRAULIC OIL"
16 903424 3 Decal "HOT SURFACE"
17 903425 1 Decal "SAFETY MANUAL"
18 903423 2 Decal "SAFETY"
19 904098 2 Decal "DYNAPAC" L=1350 mm
20 903832 2 Safety decal
21 903459 2 Decal "SAFETY"
22 960787 1 Product identif. decal "Dynapac"
23 991657 1 Decal "WATER"
24 193083 1 Decal "DRAIN"
28 929076 2 Reflector, red B
29 383860 2 Reflector, white B
30 383859 2 Reflector, yellow B
32 358881 5 Pad lock
34 382751 4 Decal "TIE DOWN POINT"
35 904835 1 Decal "BATTERY POWER"
36 624017 2 Blind rivet
37 791276 1 Decal "Sound power level" 106dB

SCP221-3EN2 181



DyYnNarrac Dynapac Compaction Equipment AB
Standard equipment

182 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Standard equipment

Ref. No. Part No. Rem. Qty Description Code
1 Standard equipment ( Page 184 )

SCP221-3EN2 183



DyYnNarrac Dynapac Compaction Equipment AB
Standard equipment

15639-1

Dvwasac

OPERATION
&
MAINTENANCE

N AN AN AN NN NA AN OO ANt n KA &K A6
A ek ek bl i Ll l | PR A K R,
u;;y 1
Safety Manual
Sicherheitshandbuch

L

Sakerhetshandbok

184 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Standard equipment

Ref. No. Part No. Rem. Qty Description Code

1 1 Documentation, cpl. OMS221xx
1 .Warranty registration card
1 .Operating instruction 0221xx
1 .Maintenance instruction M221xx
1 .Spare parts catalogue SCP221-xxxx
1 .Operating / maintenance instruction OM221xx
1
5

w N

.Safety manual RSAFExx

4 358881 Pad lock

SCP221-3EN2 185



DyYnNarrac Dynapac Compaction Equipment AB
Optional equipment

186 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Optional equipment

Ref. No. Part No. Rem. Qty Description Code
10 Tool equipment ( Page 188)
30 Canopy with glass fibre ( Page 190)
40 Cab assembly mounting ( Page 192)
50 SMV sign ( Page 194)
60 Protecting cover ( Page 196)

SCP221-3EN2 187



DyYnNarrac Dynapac Compaction Equipment AB
Tool equipment

16269-1

®

h
n

7

\J

el

6

8

188 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB
Tool equipment

Ref. No. Part No. Rem. Qty Description Code

1 268964 1 Tool kit

2 311016 1 .Grease gun

3 268964016 1 .Wheel nut key

4 928348 1 .Lever

5 268964017 1 .Ball pan hammer

6 485011 1 .Adjustable wrench

7 485075 1 .Strap spanner

8 268964001 1 .Screw driver 1/8" x 3"
268964002 1 .Screw driver 1/8" x 5"
268964003 1 .Screw driver 1/4" x 8"
268964004 1 .Screw driver 3/8" x 12"

9 268964005 1 .Open end spanner 10x11
268964006 1 .Open end spanner 12x13
268964007 1 .Open end spanner 16x17
268964008 1 .Open end spanner 18x19
268964009 1 .Open end spanner 24x26
268964010 1 .Open end spanner 27x32

10 277992 1 .Tool bag

SCP221-3EN2 189



Dynapac Compaction Equipment AB

Canopy with glass fibre

16285-1

DynNAapac

SCP221-3EN2

190



DyYnNarrac Dynapac Compaction Equipment AB
Canopy with glass fibre

Ref. No. Part No. Rem. Qty Description Code
1 586018 20 Lock nut M10
2 904230 32 Washer 10,5x22x2
3 266967 1 Roof
4 450089 4 Shock absorber D
5 500030 12 Screw M10-1,5x35H 8,8
6 266965 1 Frame
7 266968 4 Column
13 929162 4 Screw full thread
14 192768 A 2 Bracket
192769 B 2 Bracket
15 615046 4 Conical spring washer
16 570008 4 Nut
17 192770 8 Spacer
18 500028 12 Screw M10-1,5x25 8,8
A) Rear
B) Front

SCP221-3EN2 191



DYNAaPac Dynapac Compaction Equipment AB
Cab assembly mounting

16277

|
z

Mg gy |

." huliimr”::l m“ “}“ . : e

192 SCP221-3EN2



DynNAapac

Cab assembly mounting

Ref. No. Part No. Rem. Qty Description

Dynapac Compaction Equipment AB

Code
1 264941 1 Cab, cpl
2 193893 1 Cover
3 193894 1 Cover
7 500039 10 Screw
8 600017 10 Washer
9 202028 1 Edge trim
A) L=1000 mm

SCP221-3EN2

193



DyYnNarrac Dynapac Compaction Equipment AB
SMV sign

17189

194 SCP221-3EN2



DyYnNarrac Dynapac Compaction Equipment AB

SMV sign

Ref. No. Part No. Rem. Qty Description Code
1 624011 6 Pop rivet
2 476019 1 SMV sign D
3 381532 1 Sign holder
4 904229 4 Washer 8,4x16x1,5
5 500021 2 Screw M8-1,25x25 8,8
6 570005 2 Nut M8

SCP221-3EN2 195



Dynapac Compaction Equipment AB

DynNAapac

Protecting cover

17441

\w .@ﬂ/ //Jrﬁ/fﬁriu e
wuuunu1m \w \_m“ & w

SCP221-3EN2

[ 5 . \\\\WA\ \
ﬁw 1/ _,...\Y I;Ef;ﬁw‘u\\.\:_\.\m_\\. g mm % “\ N,J _ \ B \
o \\XMMf N - x|uuhjmm w:\ \w Y4 4 4 g
) Q!IAJVV/A .W j\\ . \\ t}% / % \ \ o o .....

- %JW%P¢F&% 8
£ ) v w\ \w \ fﬁ/\\w
v N

N /f

196



DyYnNarrac Dynapac Compaction Equipment AB
Protecting cover

Ref. No. Part No. Rem. Qty Description Code

1 381070 1 Protecting cover, Front

2 381071 1 protection cover, Front

3 381072 1 protection cover, Front left
4 381073 1 Protecting cover, Front right
5 381257 1 Protecting cover, rear

6 381256 1 Protecting cover, rear

7 381074 1 Protecting cover, rear right
8 381075 1 Protecting cover, rear left
9 381138 2 Protection cover strectcher
10 381077 1 Protection cover strectcher
11 381076 1 Protection cover strectcher
12 380865 1 Cover stretcher

13 380866 1 Cover stretcher

14 381086 2 Bracket

15 381085 1 Bracket

16 381084 1 Bracket

17 381133 2 Spacer

18 901634 56 Retainer

19 372265 56 Bracket
20 904653 112 Screw
21 500028 14 Screw M10-1,5x25 8,8
22 904230 26 Washer 10,5x22x2
23 586018 36 Lock nut M10
24 904557 54 Washer 10,5x22x4
25 500030 25 Screw M10-1,5x35H 8,8
26 382561 6 Cover stretcher
27 381271 4 Protection cover anchor
28 381272 2 Protection cover anchor
29 381273 2 Protection cover anchor

SCP221-3EN2 197






DYNAaPac SCP221-3EN2 Dynapac Compaction Equipment AB
NUMERICAL INDEX

Part Number Page Part Number Page Part Number Page
111164 167 192312 143 195180 37
116006 29 192313 143 195181 37
116009 31 192314 143 195182 37
116016 31 192343 59 195236 127,129
116018 33 192501 83 195314 129
116031 29 192655 123 195315 129
134051 33 192768 191 195355 11
135011 31 192769 191 195356 11
136011 31 192770 191 195359 11
136021 33 192803 49 195364 7
150038 33 192804 49 195372 125
151015 167 192824 55 195414 41,43
160013 139 192825 55 45
160032 139 192833 25 195689 123
160033 139 192894 143 195690 123
160092 61 192895 145 195691 123
161084 33 192938 11 195692 123
162004 65 192939 11 195693 123
162019 57,59 192940 11 195694 123
162028 61 192941 11 195695 123
163105 61 192995 25 195696 123
163108 31 193044 153 195697 123
191511 11 193045 121 195698 123
191533 53,55 193053 143 195699 125
191541 149 193082 181 195700 123
191623 61 193083 181 195701 123
191787 133 193092 77 195702 123
191788 133 193093 21 195703 123
191789 79 193103 21 195704 123
191790 79 193109 79 195705 123
191792 79 193659 93 195706 123
191799 77 193662 93 195707 123
191802 77 193664 93,117 195708 123
191803 77 193677 99 195709 123
191804 77 193680 105 195710 123
191805 77 193683 109 195711 123
191806 77 193684 109 195712 123
191808 77 193685 107 195713 123
191824 83 193686 107,113 195714 123
191883 81 115 195715 123
191885 7 193687 107 195716 123
191921 49 193699 113 195717 123
191927 49 193700 113 195718 123
191934 57 193701 113 195719 123
191935 57 193702 113 195720 123
191936 57 193703 113 195721 123
191937 57 193709 111 195722 123
191947 9 193710 115 195723 123
191959 9 193714 117 195724 123
191973 161 193716 119 195725 123
191999 159 193719 121 195726 125
192011 9 193893 193 195729 125
192018 159 193894 193 195730 125
192026 159 194212 49 195731 125
192032 83,143 194333 143 195733 125
192105 159 194339 133 195734 125
192111 157 194365 51 195735 125
192112 157 194366 49 195736 125
192114 159 194367 51 195737 125
192115 159 194371 59 195738 125
192127 157 194372 59 195739 125
192135 151 194401 53 195740 125
192171 25 194402 53 195741 125
192172 25 194407 57 195742 125
192174 25 194408 57 195749 129
192223 133 194410 53 195758 161
192245 49 194802 57 195778 57
192253 181 194803 57 195779 161,163
192255 133 195034 37,125 195812 57
192284 55 195045 143 195814 49
192303 143 195054 47 195816 57
192304 143 195150 123 195831 57
192306 143 195152 127 195832 57
192307 143 195172 49 195833 59
192308 143 195176 27 195834 57
192309 143 195177 37 195838 57 NI 1

192310 143 195178 37 195839 59



DYNAaPac SCP221-3EN2 Dynapac Compaction Equipment AB
NUMERICAL INDEX

Part Number Page Part Number Page Part Number Page
195915 59 240565 117 242175 133
195931 57 240566 117 242480 123
195932 59 240567 111 242492 123
195935 151 240568 119 242493 123
196145 163 240570 115 242500 123
196146 163 240574 99 242514 143
196148 163 240581 115 242614 79
196149 163 240582 93 244034 133
196150 163 240583 93 244054 21
196151 163 240584 99 244057 21
196152 163 240585 109 246068 79
196153 163 240586 103 246072 61
196154 163 240588 105 246073 79
196155 163 240590 115 246947 37
196156 163 240591 113 247151 49
196157 163 240592 113 247152 49
196158 163 240593 109 247153 49
196159 163 240595 95 247154 49
196161 163 240596 109 247638 149
196162 163 240598 121 247737 173
196163 163 240599 121 248035 151
196164 163 240600 107 248271 149
196165 163 240601 107 248491 21
196166 163 240602 109 248511 21
196167 163 240603 115 248513 21
196168 163 240604 113 248765 25
196169 163 240606 93 249007 181
196170 163 240607 121 249377 143
196171 163 240608 121 249593 79
196172 163 240609 121 249865 9
196173 163 240610 121 249993 77
196174 163 240611 121 250070 143
196175 163 240615 95 250137 157
196176 163 240616 95 250407 167
196177 163 240621 113 250658 41
196178 163 240622 93 250795 167
196179 163 240624 113 251722 15,19
196180 163 240625 109 251729 13,17
196181 163 240626 109
196182 163 240629 105 252668 31
196183 163 240630 115 252914 125
196184 163 240632 119 253007 49
196185 163 240636 107 253745 33
196186 163 240637 107 253747 33
196187 163 240638 109 253929 29
196586 57 240639 109 253931 29
197901 53 240641 113 254030 29
202028 25 240642 109 254032 29
202046 21 240643 115 254075 21
202057 37 240645 93 254086 51
230055 51 240647 119 254088 33
230322 49 240648 121 254089 29
230469 21 240649 107 254750 29
230520 59 240650 107 254909 159
230524 49 240651 107 255173 13
230543 21 240655 107 255658 31
231192 49 240659 115 256127 31
231193 49 240662 105 256157 31
232046 7 240666 99 256159 31
232052 57 240667 91 256422 29
232078 49 240674 121 256485 59
232143 59 240675 91 256860 21
232160 133 240681 113 257139 137
232166 21 240685 121 257985 51
234317 21 240688 95,101 257987 49
234341 61 240690 101 257988 49
234365 79 240691 107 258015 57
234659 61 240695 107 258307 143
234729 49 240720 121 258333 21
234867 79 240759 143 258340 21
234941 133 240908 79 258729 31
240154 21 241431 133 258870 143
240264 49 241753 21 259088 33
240519 143 241846 133 259089 41
240560 91 241848 133 259211 31
NI 2 240562 119 242018 21 259215 137

240563 91 242122 21 259219 33,35



DYNAaPac SCP221-3EN2 Dynapac Compaction Equipment AB
NUMERICAL INDEX

Part Number Page Part Number Page Part Number Page
259225 21 313023 79 375076 7
259226 21 313033 81 375077 7
259245 49 313035 79 375078 7
259246 49 313038 81 375092 7
259261 159 313041 143 375094 7
259269 159 313068 143 375095 7
259349 31 313108 79 375096 7
259361 29 313112 85 375097 7
259804 181 330171 83 375098 7
259933 143 330328 57 375099 7
261490 33 330330 59 375113 153
261658 41 330331 77 375146 7
261659 41 330333 49 375148 9
262091 49 331006 21 375149 9
262092 49 331015 21 375152 33
262094 167 331032 21 375170 81
263100 35 331092 21 375455 133,135
263587 167 332038 65 169
263607 167 333041 21 375483 167
263614 21 333062 47 375514 7
263763 17 333067 47 375515

263771 17 333228 7 375516 7
263772 17 334116 133 375517 7
263774 17 334121 133 375518 7
264039 83 334132 79 375519 7
264237 7 334135 133 375567 21
264238 7 334143 65 375582 9
264475 159 334155 133 376059 137
264941 193 334157 79 376357 13
265215 143 334172 83 376375 17
265231 151 334196 61 376392 83
265232 151 334197 61 376465 33
265244 151 334205 61 376587 83
265753 7 334410 77 376588 83
265909 79 334556 65 380187 33
266221 47 334603 49 380239 61
266625 151 343369 143 380242 61
266965 191 343775 13 380251 51
266967 191 344389 143 380406 61
266968 191 348331 177 380428 13
267465 77 350009 167 380430 13
267587 123 350082 33 380432 13
267660 15 357643 165 380466 159
267661 13 358254 13 380467 159
267791 17 358846 21 380475 61,63
268154 127 358881 151,185 380764 9
268419 33 370234 173 380765 9
268608 21 370766 171 380865 197
268816 123 370978 167 380866 197
268920 49 372265 197 381070 197
268964 189 372696 173 381071 197
268964001 189 372697 173 381072 197
268964002 189 373304 21 381073 197
268964003 189 373955 9 381074 197
268964004 189 374727 81 381075 197
268964005 189 374745 81 381076 197
268964006 189 374754 83 381077 197
268964007 189 374755 83 381084 197
268964008 189 374762 83 381085 197
268964009 189 374764 83 381086 197
268964010 189 374765 181 381133 197
268964016 189 374771 81 381138 197
268964017 189 374772 81 381256 197
269482 41 374791 47 381257 197
272372 181 374821 167 381271 197
277992 189 374822 167 381272 197
281628 61 374845 167 381273 197
297018 21 374891 79 381532 195
310028 129 374905 81 381620 43
310037 29 374906 175 381694 43
311016 189 374919 175 381695 43
312023 159 374954 145 381699 133
312039 167 374961 153 381704 45
313002 21 374984 79 381705 45
313004 61 375023 81 381706 45
313006 133 375074 7 381717 33 NI 3

313010 79 375075 7 381748 173



DYNAaPac SCP221-3EN2 Dynapac Compaction Equipment AB
NUMERICAL INDEX

Part Number Page Part Number Page Part Number Page
381950 77 417037 167 516032 167
382222 7 417040 33 516034 159
382233 7 417055 33 530016 159
382561 197 417068 167 533001 143
382666 9 425738932 109 533025 11
382751 181 425738967 109 533027 145
382858 33 450066 7 533032 143
383200 171 450067 7 535005 173
383697 21 450089 191 535008 7
383705 165 470020 143 535044 11
383859 181 476019 195 541525 143
383860 181 480446 135 541702 159
383963 143 480447 135 541703 21
384452 57 480449 135 550043 167
384453 53 480450 135 570003 7
384571 65,67 480468 135 570004 17
384572 69,71 482023 65 570005 9
384573 69 482466 61 570006 9
384576 65 482582 133 570007 13
384577 65 482662 133 570008 77
384614 53 482912 133 571003 143
384615 47 482999 65 571006 77
384861 127 485011 189 571007 125
385402 77 485075 189 572005 167
385708 9 490065 31 572007 125
385744 25 499132 81 586002 9
385745 25 499343 81 586003 133
385752 25 499373 133 586009 125
385753 25 499474 133 586018 159
385754 25 500004 149 586019 17
385780 25 500006 83 588176 181
385781 25 500012 51 600005 79
385975 85 500013 9 600008 167
386084BR 181 500015 159 600017 193
386084CN 181 500019 11 600021 159
386084DE 181 500020 149 603001 173
386084DK 181 500021 65,147 603019 11
386084EN 181 603023 79
386084ES 181 500022 11 604002 167
386084FI 181 500024 159 604003 79
386084FR 181 500028 21 604004 143
386084GR 181 500029 79 604005 133
386084IS 181 500030 9 604007 35
386084IT 181 500031 9 604009 137
386084NL 181 500035 15 604036 175
386084NO 181 500037 13 615041 11
386084PT 181 500039 193 615042 51
386084SE 181 500040 25 615043 79
386117 151 500043 37 615044 167
387733 143 500048 21 615045 13
387775 65 500051 31 615046 191
388006 159 500053 7 624011 195
388633 77 500056 17 624012 11
389646 81 500077 77 624015 181
389648 157 500079 23 624017 181
389649 157 500080 65 629061 159
389650 157 500088 133 630003 157
389651 79 500099 51 630006 11
389653 157 500123 61 630008 13
389754 153 500150 77 630014 159
389866 83 500185 173 630035 17
389928 153 500186 133 745072 57
401048 45 500188 37 747097 33
401106 49 500195 13 747282 83
415114 35 500505 7 747583 49
415277 57 500506 7 754001 35
415280 125 502017 31 754006 35
416238 123 502038 77 754007 35
416243 123 502057 29 754009 35
416245 123 502058 29 754010 35
416250 123 502092 77 754012 35
416278 123 503093 29 754014 31
416279 123 503133 125 754016 35
416280 123 508013 133 754018 35
416296 123 509028 33 754019 35
NI 4 416361 123 510023 127 754020 35

416363 123 513003 7 754021 35



DYNAaPac SCP221-3EN2 Dynapac Compaction Equipment AB
NUMERICAL INDEX

Part Number Page Part Number Page Part Number Page
754022 35 904231 13 928081 61
754023 35 904232 13 928348 189
754024 35 904281 7 928511 11
754025 35 904358 127 928632 173
754026 35 904436 175 928661 143
754027 35 904437 175 928722 21
754028 35 904519 173 928908 61
754029 35 904557 9 928928 151
754105 31 904558 77 929010 135
791153 65 904567 23 929012 135
791154 65 904571 149 929013 135
791155 65 904577 149 929014 135
791157 151 904596 37 929023 153
791226 165 904600 143 929076 181
791234 25 904626 49 929162 191
791276 181 904627 59 930138 143
791317 65 904631 21 930139 143
792043 61 904637 143 930150 145
792077 61 904639 17 930151 21
801781 83 904643 9 930162 151
813412 143 904644 83 930163 151
813422 21 904653 197 930165 151
813423 85 904657 57 930166 151
813435 61 904658 57 930182 151
813445 61 904659 57 930200 151
813457 133 904660 57 932055 151
813465 49 904694 21 932058 151
813722 57 904703 61 932059 151
813732 21 904734 133 932060 151
813744 21 904763 41 935044 77
813953 123 904786 133 935950 77
814259 25 904796 157 936487 135
814262 51 904835 181 936488 135
819179201 79 904870 181 936489 135
819179202 79 904912 147 936490 135
900176 61 904920 33 936491 135
900223 149 904930 33 936492 135
900247 83 904990 21 936493 135
900249 65 908780 135 936494 135
900724 33 908782 135 936495 135
901178 13 908783 135 936694 139
901182 7 909153 173 936695 139
901187 7 909535 173 936696 139
901299 21 909536 173 936697 139
901317 43 910161 133 936698 139
901350 143 911456 151 936699 139
901448 145 911618 135 936700 139
901634 197 911620 135 936701 139
901691 139 912081 133 936702 139
901766 149 912120 47 936703 139
902126 61 920783 49 938108 69
902131 149 920784 49 938137 77
902252 31 920785 49 938161 57
902520 133 920786 49 938324 63
902541 29 920787 49 938325 63
902861 135 920794 49 938326 63
902862 135 920795 49 938327 63
903152 65 921099 143 938350 91
903289 139 921161 61 938351 91
903290 77 921850 159 938353 93
903422 181 922524 123 938355 69
903423 181 922539 123 938356 103
903424 181 922624 167 938357 93
903425 181 923631 123 938358 103
903459 181 923633 123 938359 91
903832 181 925629 9 938360 105
904059 21 925659 21 938361 115
904093 181 925802 83 938362 107
904094 181 926326 139 938363 115
904098 181 926445 167 938364 95
904141 139 926625 49 938365 95
904142 139 927025 49 938366 95
904143 139 927026 143 938367 93
904213 25 927048 81 938368 107
904228 83 927210 11 938369 95
904229 11 927988 129 938370 91 NI 5

904230 21 928021 145 938371 111



DYNAaPac SCP221-3EN2 Dynapac Compaction Equipment AB
NUMERICAL INDEX

Part Number Page Part Number Page Part Number Page
938372 95 947688 69
938373 111 947696 33
938375 103 960273 149
938376 91 960787 181
938377 91 975065 143
938378 101 975068 149
938379 109 985012 151
938380 91 985066 149
938381 91 985087 149
938382 107 985145 151
938401 95 985146 151
938402 93 991650 181
938403 95 991657 181
938404 97 991658 181
938405 99 999027 147
938406 99
938407 101
938408 103
938409 103
938410 103
938411 105
938412 105
938413 111
938414 109
938415 111
938416 95
938417 95
938418 111
938419 103
938420 91
938421 93
938422 93
938423 93
938424 93
938425 93
938426 109
938427 95
938428 93
938429 107
938430 117
938431 91
938432 93
938433 97
938434 91
938435 119
938436 91
938437 103
938438 115
938439 99
938440 115
938441 115
938442 115
938443 115
938444 97
938445 103
938446 111
938447 97
938448 91
938449 93
938471 115
938756 63
938757 63
938758 63
938759 63
939371 77
939372 77
939480 77
939491 71
939492 71
939493 71
939496 67
939497 67,73
939504 77
939956 77
940250 77
NI 6 940256 77

940262 77








